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Appendix C. Radiated Spurious Emission Test Data
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samronas. FCC TEST REPORT Report No. : FR462802C
_ Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu e | 41 ~ 429
<CDD mode>

Radiated Spurious Emission Test Modes

Mode Band Band Antenna Modulation Channel @ Frequency Data RU Antenna
(GHz) Rate
Mode 1 U-NII-5 | 5.925-6.425 CDD 1S4T 802.11be EHT20 1 5955 MCSO0 - AOT
Mode 2 U-NII-5 | 5.925-6.425 CDD 1S4T 802.11be EHT20 45 6175 MCSO0 - AOT
Mode 3 U-NII-5 | 5.925-6.425  CDD 1S4T 802.11be EHT20 93 6415 MCSO0 - AOT
Mode 4 U-NII-5 | 5.925-6.425 = CDD 1S4T 802.11be EHT40 3 5965 MCSO0 - AOT
Mode 5 U-NII-5 | 5.925-6.425 = CDD 1S4T 802.11be EHT40 43 6165 MCSO0 - AOT
Mode 6 U-NII-5 | 5.925-6.425  CDD 1S4T 802.11be EHT40 91 6405 MCSO0 - AOT
Mode 7 U-NII-5 | 5.925-6.425 CDD 1S4T 802.11be EHT80 7 5985 MCSO0 Full AOT
Mode 8 U-NII-5 | 5.925-6.425 CDD 1S4T 802.11be EHT80 7 5985 MCSO PC 20MHz,Loc 4 AOT
Mode 9 U-NII-5 | 5.925-6.425 CDD 1S4T 802.11be EHT80 39 6145 MCSO0 Full AOT
Mode 10 | U-NII-5 | 5.925-6.425 | CDD 1S4T 802.11be EHT80 87 6385 MCSO0 Full AOT
Mode 11 | U-NII-5 | 5.925-6.425 CDD 1S4T @ 802.11be EHT160 15 6025 MCSO0 Full AOT
Mode 12 = U-NII-5 | 5.925-6.425 CDD 1S4T | 802.11be EHT160 15 6025 MCSO | PC 20MHz,Loc 8 AOT
Mode 13 | U-NII-5 | 5.925-6.425 CDD 1S4T | 802.11be EHT160 47 6185 MCSO0 Full AOT
Mode 14 | U-NII-5 | 5.925-6.425 CDD 1S4T | 802.11be EHT160 79 6345 MCSO0 Full AOT
Mode 15 | U-NII-5 | 5.925-6.425 | CDD 1S4T | 802.11be EHT320 31 6105 MCSO0 - AOT
Mode 16 | U-NII-5 | 5.925-6.425 | CDD 1S4T | 802.11be EHT160 15 6025 MCSO RU106*16 AOT
Mode 17 | U-NII-5 | 5.925-6.425 | CDD 1S4T | 802.11be EHT320 31 6105 MCSO PC 40MHz,Loc 8; AOT
Mode 18 | U-NII-5 | 5.925-6.425 | CDD 1S4T | 802.11be EHT320 63 6265 MCSO - AOT
Mode 19 = U-NII-5  5.925-6.425 | CDD 1S4T 802.11be EHT20 97 6435 MCSO0 - AOT
Mode 20 = U-NII-5 6.425-6.525 | CDD 1S4T 802.11be EHT20 105 6475 MCSO0 - AOT
Mode 21 | U-NII-5 6.425-6.525 | CDD 1S4T 802.11be EHT20 113 6515 MCSO0 - AOT
Mode 22 | U-NII-5 6.425-6.525 | CDD 1S4T 802.11be EHT40 99 6445 MCSO0 Full AOT
Mode 23 | U-NII-5 | 6.425-6.525 | CDD 1S4T 802.11be EHT40 107 6485 MCSO0 Full AOT
Mode 24 | U-NII-5 | 6.425-6.525 | CDD 1S4T 802.11be EHT80 103 6465 MCSO0 Full AOT
Mode 25 | U-NII-5 | 6.525-6.875 | CDD 1S4T 802.11be EHT20 117 6535 MCSO0 Full AOT
Mode 26 | U-NII-5 | 6.525-6.875 | CDD 1S4T 802.11be EHT20 149 6695 MCSO0 Full AOT
Mode 27 | U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT20 181 6855 MCSO0 - AOT
Mode 28 = U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT40 123 6565 MCSO0 Full AOT
Mode 29 | U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT40 147 6685 MCSO0 Full AOT
Mode 30 = U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT40 179 6845 MCSO0 Full AOT
Mode 31 | U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT80 135 6625 MCSO0 Full AOT
Mode 32 = U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT80 151 6705 MCSO0 Full AOT
Mode 33 | U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT80 167 6785 MCSO0 - AOT
Mode 34 | U-NII-5 | 6.525-6.875 | CDD 1S4T | 802.11be EHT160 143 6665 MCSO0 Full AOT
Mode 35 = U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT20 189 6895 MCSO0 Full Inpaq
Mode 36 = U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT20 209 6995 MCSO0 Full Inpaq
Mode 37 | U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT20 229 - MCSO0 Full Inpaq
Mode 38 = U-NII-8 6.525-7.125 | CDD 1S4T 802.11be EHT20 233 - MCSO0 Full Inpaq
Mode 39 U-NII-8 = 6.525-7.125 CDD 1547 802.11be EHT20 233 - MCSO0 RU52*4 Inpaq
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Mode 40 | U-NII-5 | 6.525-6.875 | CDD 1S4T 802.11be EHT40 195 6925 MCSO Full Inpaq
Mode 41 | U-NII-5 | 6.525-6.875 | CDD 1S4T 802.11be EHT40 211 7005 MCSO0 Full Inpaq
Mode 42 | U-NII-5 6.525-6.875 | CDD 1S4T 802.11be EHT40 227 7085 MCSO0 Full Inpaq
Mode 43 | U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT80 199 6945 MCSO0 Full Inpaq
Mode 44 | U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT80 215 7025 MCSO0 Full Inpaq
Mode 45 | U-NII-8 6.875-7.125 | CDD 1S4T 802.11be EHT80 215 - MCSO PC 20MHz,Loc 1 Inpaq
Mode 46 | U-NII-8 | 6.875-7.125 | CDD 1S4T 802.11be EHT160 207 6985 MCSO Full Inpaq
Mode 47 | U-NII-8 | 6.875-7.125 | CDD 1S4T 802.11be EHT160 207 - MCSO | PC 40MHz,Loc 1 Inpaq
Mode 48 | U-NII-5 | 6.425-6.525 | CDD 1S4T 802.11be EHT40 115 6525 MCSO0 - AOT
Mode 49 | U-NII-5 | 6.425-6.525 | CDD 1S4T 802.11be EHT80 119 6545 MCSO0 - AOT
Mode 50 = U-NII-5 6.425-6.525 | CDD 1S4T 802.11be EHT160 111 6505 MCSO0 - AOT
Mode 51 = U-NII-8 6.525-7.125 | CDD 1S4T 802.11be EHT20 185 6875 MCSO0 - Inpaq
Mode 52 = U-NII-8 @ 6.525-7.125 | CDD 1S4T 802.11be EHT40 187 6885 MCSO0 - Inpaq
Mode 53 | U-NII-8 6.525-7.125 | CDD 1S4T 802.11be EHT80 183 6865 MCSO0 - Inpaq
Mode 54 | U-NII-8 | 6.525-7.125 | CDD 1S4T 802.11be EHT160 175 6825 MCSO0 - Inpaq
Mode 55 | U-NII-5 | 5.925-6.425 | CDD 1S4T | 802.11be EHT320 95 6425 MCSO0 - AOT
Mode 56 | U-NII-5 | 6.425-6.525 | CDD 1S4T 802.11be EHT320 127 6585 MCSO0 - AOT
Mode 57 | U-NII-8 | 6.525-6.875 | CDD 1S4T | 802.11be EHT320 159 6745 MCSO0 - Inpaq
Mode 58 | U-NII-8 6.525-6.875 | CDD 1S4T 802.11be EHT320 191 6905 MCSO0 - Inpaq
Mode 59 | U-NII-8 6.525-6.875 | CDD 1S4T 802.11be EHT320 191 - MCSO0 - Inpaq
Mode 60 = U-NII-8 6.525-6.875 | CDD 1S4T 802.11be EHT320 191 - MCSO0 - Inpaq
Note:

1. For 802.11ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for RSE
testing.

2. Loc: Puncture Location. PC: channel puncturing.
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Summary of each worse mode

Mode Modulation Ch. ('Lrl?z) (dlé?x/ellm) (dlélun\]llltm) M(ng)m Pol. iizk Result Remark
1 802.11be EHT20 1 5922.75 35.95 68.20 -32.25 Y, AVERAGE Pass | Band Edge
1 802.11be EHT20 1 11910.00 46.37 74.00 -27.63 H PEAK Pass Harmonic
2 802.11be EHT20 45 - - - - - - - Band Edge
2 802.11be EHT20 45 | 12350.00 47.50 74.00 -26.50 H PEAK Pass Harmonic
3 802.11be EHT20 93 - - - - - - - Band Edge
3 802.11be EHT20 93 | 12830.00 46.80 88.20 -41.40 H PEAK Pass Harmonic
4 802.11be EHT40 3 5919.43 37.77 68.20 -30.43 \Y, AVERAGE Pass | Band Edge
4 802.11be EHT40 3 11930.00 45.25 74.00 -28.75 H PEAK Pass Harmonic
5 802.11be EHT40 43 - - - - - - - Band Edge
5 802.11be EHT40 43 | 12330.00 46.72 74.00 -27.28 H PEAK Pass Harmonic
6 802.11be EHT40 91 - - - - - - - Band Edge
6 802.11be EHT40 91 | 12810.00 47.09 88.20 -41.11 \% PEAK Pass Harmonic
7 802.11be EHT80 7 5920.29 45.39 68.20 -22.81 \Y, AVERAGE Pass | Band Edge
7 802.11be EHT80 7 11970.00 46.01 74.00 -27.99 \Y, PEAK Pass Harmonic
8 802.11be EHT80 7 5920.11 44.87 68.20 -23.33 \Y, AVERAGE Pass | Band Edge
8 802.11be EHT80 7 - - - - - - - Harmonic
9 802.11be EHT80 39 5924.84 39.46 68.20 -28.74 \Y, AVERAGE  Pass | Band Edge
9 802.11be EHT80 39 | 12290.00 46.98 74.00 -27.02 H PEAK Pass Harmonic
10 802.11be EHT80 87 - - - - - - - Band Edge
10 802.11be EHT80 87 | 12770.00 47.17 88.20 -41.03 \% PEAK Pass Harmonic
11 802.11be EHT160 @ 15 - - - - - - - Band Edge
11 802.11be EHT160 | 15 @ 12050.00 46.38 74.00 -27.62 H PEAK Pass Harmonic
12 802.11be EHT160 @15 5909.91 45.02 68.20 -23.18 H AVERAGE Pass | Band Edge
12 802.11be EHT160 | 15 - - - - - - - Harmonic
13 802.11be EHT160 @ 47 - - - - - - - Band Edge
13 802.11be EHT160 | 47 | 12370.00 47.42 74.00 -26.58 \Y, PEAK Pass Harmonic
14 802.11be EHT160 | 79 - - - - - - - Band Edge
14 802.11be EHT160 | 79 @ 12690.00 47.31 74.00 -26.69 H PEAK Pass Harmonic
15 802.11be EHT320 31 5919.26 55.46 68.20 -12.74 \Y, AVERAGE Pass | Band Edge
15 802.11be EHT320 | 31 @ 12210.00 46.88 74.00 -27.12 \Y, PEAK Pass Harmonic
16 802.11be EHT160 @15 5921.71 66.56 88.20 -21.64 \Y, PEAK Pass | Band Edge
16 802.11be EHT160 | 15 - - - - - - - Harmonic
17 802.11be EHT320 31 5909.64 49.08 68.20 -19.12 H AVERAGE Pass Band Edge
17 802.11be EHT320 | 31 - - - - - - - Harmonic
18 802.11be EHT320 @ 63 - - - - - - - Band Edge
18 802.11be EHT320 | 63 | 12530.00 47.30 74.00 -26.70 \% PEAK Pass Harmonic
19 802.11be EHT20 97 - - - - - - - Band Edge
19 802.11be EHT20 97 | 12870.00 46.94 88.20 -41.26 H PEAK Pass Harmonic
20 802.11be EHT20 @ 105 - - - - - - - Band Edge
20 802.11be EHT20 @ 105 | 12950.00 46.78 88.20 -41.42 \Y, PEAK Pass Harmonic
21 802.11be EHT20 | 113 - - - - - - - Band Edge
21 802.11be EHT20 | 113 | 13030.00 46.96 88.20 -41.24 H PEAK Pass Harmonic
22 802.11be EHT40 99 - - - - - - - Band Edge
22 802.11be EHT40 99 | 12890.00 47.72 88.20 -40.48 \% PEAK Pass Harmonic
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23 802.11be EHT40 @ 107 - - - - - - - Band Edge
23 802.11be EHT40 @ 107 | 12970.00 46.85 88.20 -41.35 H PEAK Pass Harmonic
24 802.11be EHT80 @ 103 - - - - - - - Band Edge
24 802.11be EHT80 @ 103 | 12930.00 47.44 88.20 -40.76 H PEAK Pass Harmonic
25 802.11be EHT20 | 117 - - - - - - - Band Edge
25 802.11be EHT20 | 117 | 13070.00 46.88 88.20 -41.32 H PEAK Pass Harmonic
26 802.11be EHT20 149 - - - - - - - Band Edge
26 802.11be EHT20 @ 149 | 13390.00 46.69 74.00 -27.31 H PEAK Pass Harmonic
27 802.11be EHT20 181 - - - - - - - Band Edge
27 802.11be EHT20 @ 181 | 13710.00 46.13 88.20 -42.07 H PEAK Pass Harmonic
28 802.11be EHT40 @ 123 - - - - - - - Band Edge
28 802.11be EHT40 @ 123 | 13130.00 46.32 88.20 -41.88 H PEAK Pass Harmonic
29 802.11be EHT40 @ 147 - - - - - - - Band Edge
29 802.11be EHT40 @ 147 | 13370.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
30 802.11be EHT40 179 - - - - - - - Band Edge
30 802.11be EHT40 @ 179 | 13690.00 46.03 88.20 -42.17 \% PEAK Pass Harmonic
31 802.11be EHT80 135 - - - - - - - Band Edge
31 802.11be EHT80 @ 135 | 13250.00 46.75 74.00 -27.25 \% PEAK Pass Harmonic
32 802.11be EHT80 151 - - - - - - - Band Edge
32 802.11be EHT80 @ 151 | 13410.00 47.10 88.20 -41.10 \Y, PEAK Pass Harmonic
33 802.11be EHT80 @ 167 - - - - - - - Band Edge
33 802.11be EHT80 @ 167 | 13570.00 46.15 88.20 -42.05 \Y, PEAK Pass Harmonic
34 802.11be EHT160 143 - - - - - - - Band Edge
34 802.11be EHT160 | 143 13330.00 47.08 74.00 -26.92 H PEAK Pass Harmonic
35 802.11be EHT20 189 - - - - - - - Band Edge
35 802.11be EHT20 | 189 | 13790.00 46.22 88.20 -41.98 \% PEAK Pass Harmonic
36 802.11be EHT20 209 - - - - - - - Band Edge
36 802.11be EHT20 | 209 | 13990.00 45.40 88.20 -42.80 \Y, PEAK Pass Harmonic
37 802.11be EHT20 | 229 | 7125.00 65.68 68.20 -2.52 H AVERAGE Pass | Band Edge
37 802.11be EHT20 @ 229 | 14190.00 46.32 88.20 -41.88 H PEAK Pass Harmonic
38 802.11be EHT20 | 233 | 7125.00 67.27 68.20 -0.93 H AVERAGE Pass | Band Edge
38 802.11be EHT20 @ 233 | 14230.00 46.39 88.20 -41.81 \% PEAK Pass Harmonic
39 802.11be EHT20 | 233 | 7125.00 87.00 88.20 -1.20 H PEAK Pass | Band Edge
39 802.11be EHT20 | 233 - - - - - - - Harmonic
40 802.11be EHT40 195 - - - - - - - Band Edge
40 802.11be EHT40 @ 195 | 13850.00 45.42 88.20 -42.78 H PEAK Pass Harmonic
41 802.11be EHT40 | 211 - - - - - - - Band Edge
41 802.11be EHT40 @ 211 | 14010.00 45.61 88.20 -42.59 \Y, PEAK Pass Harmonic
42 802.11be EHT40 227 7225.71 47.94 68.20 -20.26 H AVERAGE Pass Band Edge
42 802.11be EHT40 | 227 | 14170.00 46.74 88.20 -41.46 \% PEAK Pass Harmonic
43 802.11be EHT80 199 - - - - - - - Band Edge
43 802.11be EHT80 | 199 | 13890.00 46.55 88.20 -41.65 H PEAK Pass Harmonic
44 802.11be EHT80 | 215 | 7216.07 47.46 68.20 -20.74 H AVERAGE Pass | Band Edge
44 802.11be EHT80 @ 215 | 14050.00 45.70 88.20 -42.50 \Y, PEAK Pass Harmonic
45 802.11be EHT80 | 215 | 7216.23 41.57 68.20 -26.63 \Y, AVERAGE Pass | Band Edge
45 802.11be EHT80 | 215 - - - - - - - Harmonic
46 802.11be EHT160 207 & 7138.49 52.82 68.20 -15.38 H AVERAGE Pass | Band Edge
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46 802.11be EHT160 | 207 13970.00 45.59 88.20 -42.61 H PEAK Pass Harmonic
47 802.11be EHT160 | 207 | 7137.75 52.53 68.20 -15.67 H AVERAGE  Pass | Band Edge
a7 802.11be EHT160 | 207 - - - - - - - Harmonic
48 802.11be EHT40 | 115 - - - - - - - Band Edge
48 802.11be EHT40 @ 115 | 13050.00 47.88 88.20 -40.32 H PEAK Pass Harmonic
49 802.11be EHT80 | 119 - - - - - - - Band Edge
49 802.11be EHT80 @ 119 | 13090.00 47.50 88.20 -40.70 H PEAK Pass Harmonic
50 802.11be EHT160 | 111 - - - - - - - Band Edge
50 802.11be EHT160 | 111 @ 13010.00 47.52 88.20 -40.68 \% PEAK Pass Harmonic
51 802.11be EHT20 185 - - - - - - - Band Edge
51 802.11be EHT20 @ 185 | 13750.00 47.84 88.20 -40.36 H PEAK Pass Harmonic
52 802.11be EHT40 187 - - - - - - - Band Edge
52 802.11be EHT40 @ 187 | 13770.00 46.65 88.20 -41.55 H PEAK Pass Harmonic
53 802.11be EHT80 183 - - - - - - - Band Edge
53 802.11be EHT80 @ 183 | 13730.00 45.83 88.20 -42.37 H PEAK Pass Harmonic
54 802.11be EHT160 | 175 - - - - - - - Band Edge
54 802.11be EHT160 | 175 13650.00 46.10 88.20 -42.10 H PEAK Pass Harmonic
55 802.11be EHT320 95 - - - - - - - Band Edge
55 802.11be EHT320 | 95 @ 12850.00 47.12 88.20 -41.08 \Y, PEAK Pass Harmonic
56 802.11be EHT320 | 127 - - - - - - - Band Edge
56 802.11be EHT320 | 127 13170.00 47.78 88.20 -40.42 H PEAK Pass Harmonic
57 802.11be EHT320 | 159 - - - - - - - Band Edge
57 802.11be EHT320 | 159 | 15416.44 51.46 54.00 -2.54 H Average Pass Harmonic
58 802.11be EHT320 | 191 | 7258.68 52.51 54.00 -1.49 H AVERAGE  Pass | Band Edge
58 802.11be EHT320 | 191 @ 15371.11 50.41 54.00 -3.59 H Average Pass Harmonic
59 802.11be EHT320 | 191 | 7299.40 70.82 74.00 -3.18 H PEAK Pass | Band Edge
59 802.11be EHT320 191 - - - - - - - Harmonic
60 802.11be EHT320 | 191 | 7255.16 43.31 54.00 -10.69 \Y, AVERAGE Pass | Band Edge
60 802.11be EHT320 191 - - - - - - - Harmonic
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Radiated Spurious Emission Test plots

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5 .
WiFi 6F Peak)
813 813 |
5.0 5.
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5910.32 47.86 86.20 -40.34 40.59 35.12 1139 39.4 060 347 Y0 PEN 1 595500 99.50 ---eee -eeee- 9,06 3507 1143 39.06 0.00 347 90 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLBE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av 1 W
g 4 25 W
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592372 3504 68.20 -33.06 27.83 35.13 1140 39.22 0.0 347 90 AVERAGE 1 5955.00 89,00 ---e-- ------ BLSG 35017 1143 39.06 0.0 347 90 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT20_CH1_ 5955MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6{Peak WiFi 6F Peak)
813 813 |
5.0 5.
iy ! s
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5699.22 43.25 88.20 -39.95 41.82 5.1 1138 39.26 0.0 136 194 PEXK 1 5955.00 108,64 ---enn -eeeen 10124 3516 1142 39.08 0.0 136 194 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLBE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av i M"‘
g 15 32‘5W
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.75 35.95 68.20 -30.25 28.64 35.13 1140 39.22 0.0 136 194 AVERAGE 1 595500 97.12 =--eee weeeen 89.70 35.16 1143 39.017 0.0 136 194 AVERAGE
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 3 * : !
eal il RS IPRNSURE AP YT
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11910.08 46.37 74.80 -27.63 57.48 38.60 16.62 66.33 @.00 ---  --- PEAK 1 11910.06 45.51 74.80 -28.49 56.62 38.60 16.62 66.33 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C9 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
i 1
m ol
Peak TR PP T ST o bbb A o
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12350.08 47.50 74.80 -26.50 57.76 38.80 16.91 65.%9 @.00 --- --- PEAK 1 12350.00 46.76 74.80 -27.24 57.04 38.80 16.91 €5.99 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C10 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
83 1 | ]
Peak MWWWWWJW" WWWM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 46.80 83.20 -41.40 5.9 39.13 17.22 65.53 @.00 -~ --- PEAK 1 12830.00 46.18 83.20 -41.92 S5.46 39.13 17.22 5.5 @.08 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C11 of C159




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
4
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_5965MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
MHEEWM‘ Wi GE(Peak
813 V 813 |
5.0 5.
s 1 u W
I Ao S A i
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5915.38 46.60 85.20 -41.60 39.31 35.13 1139 39.23 .60 357 261 PEAK 1 5965.00 100,20 ------ ------ 92,71 3518 1145 39.04 0.0 357 261 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIPE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av ! | T
g 5 ik M
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592433 35.27 68.20 -30.93 27.96 35.13 1140 39.22 @.80 357 261 AVERAGE 1 5965.00 90,30 ---ens -eeee- 281 35.18 1145 39.14 .00 357 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_5965MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
Mhsé:a\ Wi P
hk!
813 813 |
5.0 5.
898 | 14 W
Peak W
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.85 48.51 88.20 -39.69 41.28 35.13 1140 39.22 0.0 106 196 PEAK 1 5965.00 185,78 ~--env =eeeen 95.36 35.16 1143 39.07 0.0 le6 196 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
1
g s 4 W
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.43 37.77 68.20 -30.43 30.46 35.13 1140 39.22 0.0 106 196 AVERAGE 1 596500 98,37 ---eee weeee- 5.9 35.16 1143 39.017 0.0 106 196 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mLevel(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
LLE 1 f 1 WWWILW
Peak [ o IIRTRRSARm TP P I
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11930.08 45.25 74.80 -28.75 56.35 38.60 16.63 66.33 @.00 ---  --- PEAK 1 11930.00 45.08 74.80 -28.92 5618 38.60 16.63 66.33 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C14 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Peak 4” 1 y !
i PVPRRFIPTRRPRBASS T2 NP R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12330.00 46,72 74.80 -27.28 57.63 36.80 16.99 66.01 .00 === PEAK 1 12330.00 46.12 74.80 -27.88 56.43 38.80 16.99 66.el 0.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number 1 C15 of C159




swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
1 { L
Peak R PRRUPPRPR T Sy T m———"
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12810.08 46.73 83.20 -41.47 5.9 39.11 17.21 65.55 @.08 -~  --- PEAK 1 12810.00 47.09 88.20 -41.11 56,32 39.11 17.21 5.5 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full_5985MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
f\M i Wi {Peak)
v
813 813 |
5.0 5.
1 WWWW
Al b e
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5988.29 51.45 88.20 -36.75 44.18 35.12 1139 39.24 000 308 9L PEX 1 5985.00 16101 ---env -oeee- 93,48 35019 1146 39.02 0.00 0@ 91 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Avg 1 W
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.70 38.99 68.20 -19.21 3172 35.12 1139 39.24 2.0 308 91 AVERAGE 1 598500 90,16 ---ene -eeee- B2.63 35.19 1146 39.12 .00 300 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssomonas. FCC TEST REPORT

Report No. : FR462802C
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full_5985MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 : a5 .
M i pEfPeak] WiFi 6F Peak)
813 i J 813 |
5.0 5.
1 W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.76 56.60 88.20 -31.60 49.29 35.13 1140 39.22 0.00 118 194 PEXK 1 5985.00 188,41 ---ene weeeen 100,99 35.16 1143 39.017 0.0 118 194 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 1 48 W
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.29 45.39 68.20 -20.61 38.88 35.13 1140 39.22 0.0 115 194 AVERAGE 1 5985.00 97,90 ---ene -eeee- .48 35.16 1143 39.017 0.0 118 194 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C18 of C159




swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1
Peak py———— nwmwmw
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11970.08 45.51 74.80 -28.49 56.58 38.60 16.66 66.33 @.00 ---  --- PEAK 1 11970.00 46.01 74.80 -27.99 57.08 38.60 16.66 66.33 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C19 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_PC 20MHz,Loc 4_5985MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
i Wi GE(Peak
813 ! 813 |
5.0 5.
1
a8 Y sk
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5923.49 52.57 88.20 -35.63 45.26 35.13 1140 39.22 0.0 346 B4 PEX 1 5985.00 100,14 ---ene -eeeen 9,68 3517 1144 39.05 0.0 346 B4 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av 1 W
g 4 7k W
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.41 36.79 68.20 -3L.41 29.52 35.12 1139 39.24 0.0 346 04 AVERAGE 1 5985.00 89.60 ---e-s ------ B2.21 3515 1142 39.08 0.0 346 B4 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802C

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_PC 20MHz,Loc 4_5985MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 : a5 .
i/ i{Peak WiFi 6F Peak)
813 W 813 |
5.0 1 5.
it 8 W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.64 619 88.20 -26.30 54.59 35.13 1140 39.22 0.0 118 194 PEXK 1 5985.00 167,70 ---ens -=---- 100,28 35.16 1143 39.017 o.00 110 194 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
TFLSE(AVE) WIFLSE{AVG)
5.0 5. |
48 1 48
AV W]
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592011 44.87 68.20 -13.33 37.56 35.13 1140 39.22 0.0 119 194 AVERAGE 1 598500 97.59 ---eme weeeen 50,01 35.20 1147 39.89 .00 110 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH39_Full_6145MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
Aﬂﬂf;ﬁmﬂ Wi {Peak)
AR
i3 LW
50 A
1 MWWWW
4881 SRR LIk
Peak
125 128
163 163
825 5697, 5969, 041, 3. 185 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5669.54 49.41 88.20 -38.79 4.9 H5.88 1135 3931 000 328 267 PEMK 1 6145.00 16179 ==-ene weeeen 9.8 35.33 1155 38.9 .00 328 267 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 1
i3 LW
HAHAVG) WIFLGE(AVG)
50 A |
48 L
1 W
Av
163 163
825 5697, 5969, 041, 3. 185 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592450 38.37 68.20 -19.83 3106 35.13 1140 39.22 @.00 328 267 AVERAGE 1 GU45.00 9179 -eeme meeeen B3.81 35.33 1155 38.90 0.0 328 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802C
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH39_Full_6145MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
1 E{Phak Wi GE(Peak
813 813 |
5.0 5.
1
At booon 8
Peak
325 35
163 163
825 5847, 5969, 041, 13, §185 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5983.30 50.81 88.20 -37.39 43.57 %01 1138 39.25 @0.00 128 198 PEMK 1 6145.00 17,61 =-enn =oeee- 9,47 3541 1157 3884 0.0 120 198 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48 LW
1
Avg ]
325 35
163 163
825 5847, 5969, 041, 13, §185 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.84 39.46 68.20 -18.74 3215 35.13 1140 39.22 0.00 120 195 AVERAGE 1 G500 97,86 ---eme woeeen B9.80 35.37 1156 38.87 0.0 120 198 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 188 1 Pl 1
ea A At TSR S —
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12299.00 46.9 74.00 -27.02 57.36 38.80 16.87 66.85 .00 PEAK 1 12290.00 46.99 74.80 -27.10 57.28 38.80 16.87 66.65 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C24 of C159
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Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Peak 3 : :
ea [PRRPURFISRERI e YT S IO ——U LR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12770.00 46.68 83.20 -41.52 55.99 39.18 17.18 65.59 @.00 -~ --- PEAK 1 17e.06 47.17 83.20 -41.03 56.48 39.10 17.18 65.59 @.08 --- --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
[l 1 | 1
Peak WMMMWMWMM e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.00 46.38 74.80 -27.62 57.30 38.65 16.71 66.28 0.00 --- --- PEAK 1 12850.00 46,17 74.80 -27.83 57.09 38.65 16.71 66.28 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C26 of C159
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Report No. : FR462802C
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_PC 20MHz,Loc 8_6025MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
fE( Wi 6E(Peak)
I 1
i3 ¥ ! LW
) 1 ) W
48 L
Peak
125 128
163 163
825 5685. 5908, 5045, 5985, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5910.50 58.54 88.20 -19.66 51.27 35.12 1139 39.24 0.0 243 360 PEAK 1 6625.00 104,55 -=-ene weeeen 96.76 35.27 1151 38.99 .00 243 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 1
i3 LW
WIFLSE(AVG) WIFLGE(AVG)
50 A
48 1 L W
Av
) 125 128
163 163
825 5685. 5908, 5045, 5985, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.91 45.02 68.20 -13.18 37.75 35.12 1139 39.24 0.0 243 360 AVERAGE 1 6025.00 94,88 ---eme weeeee .09 35.27 1151 38.99 .00 243 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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samronas. FCC TEST REPORT Report No. : FR462802C

12

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_PC 20MHz,Loc 8_6025MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 : a5 .
W Ak WiFi 6F Peak)
813 v VY 813
50 1 50
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592191 64.02 88.20 -24.18 56.71 35.13 1140 39.22 0.0 314 239 PEM 1 6625.00 104,18 ---ene =eeeen 9.3 35.28 1153 38.96 0.0 314 239 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIN-SE(AVG) WIFLSE{AVG)
5.0 5.
48 1 48 W
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5970 4476 68.20 -13.50 37.39 35.13 1140 39.22 0.0 314 239 AVERAGE 1 6025.00 93,48 ---eee weeeee B5.63 35.28 1153 38.96 0.0 314 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C159
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Pol. Horizontal Vertical
mLevel(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 9 1 y \
bl LTS
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12370.00 46.74 74.80 -27.26 56.99 38.80 16.92 65.97 @.00 --- .- PEAK 1 12370.00 47.42 74.80 -26.58 57.67 38.80 16.92 €5.97 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C29 of C159
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak mmmwmmmwm n%‘ i
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12699.09 47.31 74.80 -26.69 56.75 39.09 17.13 65.66 .00 === PEAK 1 126%0.00 47.16 74.80 -26.84 56.60 39.89 17.13 €5.66 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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sPoRTON LAS. Report No. : FR462802C
15
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_6105MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
Al WA EPes)
L AR
813 Y U 813
5.0 5.
1
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5980.38 53.30 86.20 -34.99 46.87 35.11 1138 39.26 0.0 308 89 PEMK 1 6105.00 164,19 ---eme weeeen 95.69 35.50 11.68 38.66 .00 0@ B9 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 ‘ 5.
48 1 48
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.64 42.9 68.20 -15.30 35.63 35.12 1139 39.24 .00 300 89 AVERAGE 1 610500 90,71 --eee weeeen B2.21 35.50 11.68 33.66 @0.00 300 B9 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C159
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sPoRTON LAS. Report No. : FR462802C
15
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_6105MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5 .
i GEYgeak) WiFi 6F Peak)
{ i ‘
813 f 813
1
SSIUMWW 5.
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 56%.42 68.84 85.20 -19.36 6L.61 35.11 1138 39.26 0.0 121 196 PEAK 1 6105.00 188,91 ---enn =oeeen 100,41 35.50 11.68 38.68 0.0 121 196 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
i
48 48
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.26 55.46 68.20 -12.74 48.15 35.13 1140 39.22 0.0 121 196 AVERAGE 1 610500 98,37 =--eee weeeen B9.87 35.50 11.68 38.68 .00 121 196 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C159
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swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak w ‘- j 1
ea o ARt A I Sl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12210.08 45.65 74.80 -28.35 56.16 38.80 16.82 66.13 @.00 -~  --- PEAK 1 12210.00 46.88 74.80 -27.12 57.39 38.80 16.82 66.13 0.00 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : C33 of C159
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16

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_RU106*16_6025MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1134 1134

POl . AT

i3 LW

N | ) MWM
488 484

Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.10 65.67 88.20 -10.53 58.40 .12 1139 39.4 oo 243 B PEAK 1 6625.00 165,62 ---enn ==---- 97.83 35.27 1151 38.99 0.0 243 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik 1
813 813
FLSEG) | WIFLSE{AVG)
5.0 | - ! 5.
48 ! 48 LMNJ
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 591050 46.33 68.20 2187 39.86 .12 1139 3.4 om0 M3 B AVERAGE

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
165,80 95,20 ---enn -oee- §7.43 3.7 1151 3.9 0.00 243 @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C34 of C159




samronas. FCC TEST REPORT Report No. : FR462802C

16

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_RU106*16_6025MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
Mmﬂm ﬂ/mi ik Wi GE(Peak
|
813 V v w ' V 813
1
5.0 5.
448 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592171 66.56 88.20 -21.64 59.5 35.13 1140 39.22 0.0 314 240 PEXK 1 6625.00 183,20 -=-ens =eeeen 95,42 35.27 1151 38.99 .00 314 240 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIH-SEVG), WIFLSE{AVG)
5.0 ] | v V | 5.
48 1 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5920.89 45.33 6020 -20.87 38.82 3503 1140 30.22 .00 314 240 AVERAGE

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 605,80 93.93 --emn -eeee- B6.02 35.30 1154 3893 0.00 314 240 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

17
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Worst From PSD:PC 40MHz,Loc 8;_6105MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 * a5 .
Il i §f{Pea WiFi6E(Peak)
‘ Iy f
813 813
il 1 B2
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 58%.54 62,50 88.20 -15.62 55.58 35.87 1134 39.33 .00 ] B PEAK 1 6105.00 165,56 ---enn ==n--- 9.6 35.48 1L.60 38.78 0.0 b 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
813 813
WIFFSE(AVG) WIFLSE{AVG)
5.0 5.
48 ! 48
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59e9.64 49.08 68.20 -19.12 4181 35.12 1139 39.24 .00 ] B AVERAGE 1 610500 95,42 =--eme weeeen B7.40 35.35 1156 38.89 @.00 b 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C159
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

17
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Worst From PSD:PC 40MHz,Loc 8;_6105MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
Wit MMMWQ ! WeE e
7
813 ey V 813
5.0 1 5.
4a.awwmwmww 8
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592246 59.86 88.20 -18.34 52.55 .13 1140 39.22 0.0 301 242 PEXK 1 6105.00 104,00 ----nn ------ 95.68 35.49 1168 38.77 .00 el 242 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
4 ! 3
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5919.56 46.79 68.20 -21.41 39.48 35.13 1140 39.22 0.00 301 242 AVERAGE 1 6105.00 94,07 ---eme weeeen B5.69 35.50 11.62 38.74 .00 301 242 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C159
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 12530.00 46.02 74.80 -27.98 55.88 38.93 17.03 65.62 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 4” 1 y 1
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 12530.00 47.30 74.80 -26.70 57.16 38.93 17.03 65.82 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C38 of C159




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
L WH.ﬁE(@
Peak 8 oA ,WWWWWJW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12870.00 46.9 83.20 -41.26 56.61 39.17 17.25 65.49 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i W Fl-ﬁElﬂ\\@
[ 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12870.00 46.69 83.20 -41.51 5.76 39.17 17.25 65.49 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C39 of C159



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1 1
Peak 4” y
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 46.78 88.20 -41.42 55.69 39.28 17.30 65.41 .00 === PEAK 1 12950.00 46.78 83.20 -41.42 95.69 39.20 17.30 65.41 @.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C40 of C159




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

]
i WREA
Peak MWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13630.00 46.9 83.20 -41.24 5579 39.14 17.36 65.33 @.00 -~ --- PEAK

Vertical
. Level (dBuVim)
1134
915
311 - ‘
| WiFiBE{Pegk|
11— T ]
U WFI-ﬁE[@
| 1
sl A i
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 1330.00 46.53 88.20 -41.37 5.6 .14 17.3%6 65.3 8.8 - - PEM

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

1 C41 of C159




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
U WH.ﬁE(@
Peak P “"m“,wmmw

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 1289.08 47.35 83.20 -40.85 56.37 39.19 17.26 65.47 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i W Fl-ﬁElﬂ\\@
ol 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 128%.00 47.70 83.20 -40.43 S6.74 39.19 17.26 €5.47 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

1 C42 of C159
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak b I an’M .III“WWHLWH

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12970.00 46.85 83.20 -41.35 5572 39.20 17.30 65.39 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i wmﬂ@
[ 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12970.00 46.33 83.20 -41.87 5.20 39.20 17.32 €5.39 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C43 of C159
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Report No. : FR462802C

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
L WH.ﬁE(@
Peak 8 —— .«..m.ummm.wwﬂlﬁw

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12930.00 47.44 83.20 -40.76 5638 39.20 17.29 65.43 @.00 -~  --- PEAK

Vertical

. Level (dBuVim)

1134

915

311 - ‘
| WiFiBE{Pegk|

11— T ]
i WFI-ﬁE[@

bl 1

!

1 kl

10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBul/m dBuV/m 6B dBW/
1 12930.00 46.19 588.20 -42.01 55.13

difm 48 4B 4B o deg
0 1.9 6543 6.0 .- - PEA

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C44 of C159



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak 9 y
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.00 46.88 83.20 -41.32 55.74 39.06 17.38 65.3¢ @.00 -~  --- PEAK 1 13670.00 46.76 83.20 -41.44 S5.62 39.86 17.38 65.38 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C45 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 ]
Peak 4” y
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13399.00 46.69 74.80 -27.31 55.17 38.98 17.61 64.99 @.08 -~ --- PEAK 1 13390.00 46,12 74.80 -27.88 54.60 38.99 17.61 64.99 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C46 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1
Peak 4” y *‘
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.00 46.13 88.20 -42.07 5470 3858 17.84 64.91 .00 === PEAK 1 13710.00 45.18 88.20 -43.02 5375 38.50 17.84 6491 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number 1 C47 of C159




swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” : y :
el SR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.00 46,32 83.20 -41.88 5513 39.00 17.43 65.24 @.00 -~  --- PEAK 1 13030.00 46,19 83.20 -41.91 5.10 39.80 17.43 65.24 @.00 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C48 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak O ————————— n
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13370.00 46.74 74.80 -27.26 55.25 38.99 17.60 6.6 @.08 -~  --- PEAK 1 13370.00 46.57 74.80 -27.43 5.08 38.99 17.60 e5.61 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C49 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” 1‘ y 1
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1369.08 45.57 83.20 -42.63 54.16 38.50 17.82 6491 @.08 -~  --- PEAK 1 13699.00 46.03 88.20 -42.17 S4.62 38.50 17.82 6491 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C50 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13250.08 46.51 74.80 -27.49 55,17 38.95 17.51 65.12 @.08 -~  --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 4” y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13250.00 46.75 74.80 -27.15 $5.41 38.95 17.51 65.12 8.8 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C51 of C159




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg
1 13410.00 46.3% 82.20 -41.81 54.86 38.88 17.62 64.97 .00

Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
K 188 1 1 i
Pea o st L e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13410.00 47.10 88.20 -41.10 55.57 38.88 17.62 64.97 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number 1 C52 of C159




swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
9 1 bl 1
Peak et W““W“L" W
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13570.08 45.51 83.20 -42.69 5410 38.56 17.74 64.89 @.00 -~  --- PEAK 1 13570.00 46,15 83.20 -42.05 5474 38.56 17.74 64.89 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C53 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
i i
Peak ”WWWM !
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13330.08 47.08 74.80 -26.92 55.65 38.99 17.57 65.04 @.00 -~  --- PEAK 1 13330.00 469 74.80 -27.06 551 38.99 17.57 65.04 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C54 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s R———— A (R R——————"———
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13799.00 45.75 83.20 -42.45 5428 38.50 17.89 64.92 @.00 -~  --- PEAK 1 137%.00 46,12 83.20 -41.98 5475 38.50 17.89 64.92 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C55 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
m ol
Peak \ mmmmiLW AN A A ABA AP
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%90.00 45.03 88.20 -43.17 53.25 38.69 18.04 6495 @.00 -~ --- PEAK 1 13%90.00 45.40 83.20 -42.80 53.62 38.69 15.04 64.95 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C56 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
49 1 gl 1
Peak AN S -~
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1419.00 46.32 83.20 -41.88 54.07 38.89 18.17 o461 @.00 -~  --- PEAK 1 1419.00 46.18 83.20 -42.02 53.93 38.89 18.17 o4.6l @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C57 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 14230.00 46.23 83.20 -41.97 53.89 38.93 18.19 647 @.00 -~ --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
9 1
Peak 4” b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 14230.00 46.39 88.20 -41.81 54.05 38.93 18.19 6478 0.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C58 of C159




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802C

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Peak R PP P—————————————_ {RE——————————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.08 45.42 83.20 -42.78 53.86 38.55 17.94 649 @.08 -~ --- PEAK 1 13850.00 45.16 83.20 -42.94 53,78 38.55 17.94 649 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

1 C59 of C159
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak R PR PP e e — | IPROSTAPrTT——
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14010.00 45.05 83.20 -43.15 53.23 38.71 18.05 6494 @.00 -~ .- PEAK 1 14810.00 45.61 83.20 -42.59 53.79 38.71 18.05 6494 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C60 of C159
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Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT40_CH227_Full_7085MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5.
WW"
il
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 72017 59.51 88.20 -18.69 48.84 35.70 1271 37.74 0.00 108 195 PEAK 1 7865.00 188,26 ---enn -=---- 97.88 35.69 1258 37.89 .00 led 195 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 \M 5. |
iy ! s e
Av
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 72571 47.9 68.20 -10.26 37.26 35.70 1271 37.73 0.0 109 195 AVERAGE 1 7885.00 98,67 ---ene weeeen B3.40 35.64 1255 37.92 .00 0@ 195 AVERAGE
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Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT40_CH227_Full_7085MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
L Wifi 6E(Peak) WiFi 6F Peak)
f
mN' 813 |
5.0 1 5.
pr—————) prustpept s
484 4BBW
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7143.64 59.60 88.20 -18.60 49.89 35.70 12.64 37.83 080 116 123 PEMK 1 76685.00 16224 ---ene woeeen 9197 35.64 1255 3792 a0 16 123 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 k’ 5. |
s ! s L e
Av
g s 05 W//_/J\—/\W
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71%.29 47.72 68.20 -10.48 37.87 35.70 1271 37.76 0.0 116 123 AVERAGE 1768500 92,88 ---eee -eeeee B2.61 35.64 1255 37.92 .80 116 123 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
83 ] il 1
Peak " R A L sl bt
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14170.08 45.55 83.20 -42.65 53.35 38.87 18.15 o462 @.00 -~ .- PEAK 1 4170.00 46.74 83.20 -41.46 54.54 38.87 18.15 o462 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | B i ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 83 1 il y
eal Lol T “““"M“" "
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13899.00 46.55 83.20 -41.65 54.93 38.59 17.96 649 @.08 -~ --- PEAK 1 13890.00 45.07 83.20 -43.13 S3.45 38,59 17.96 649 @.08 -~ --- PEAC
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full_7025MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134 1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
50 1 A
bl st e ot At oo WWW
ik B AL bk L ik el L Ll
44 44 W
Peak
125 128
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7167.24 59.52 88.20 -18.68 48.95 35.70 12.67 37.88 0.0 108 197 PEAK 1 7625.00 189,16 ---ens =oeeen 9.0 35.60 1258 37.97 .00 lea 197 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 !
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
s ! s t,.«,-f—"
Av
) 125 128
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7206.67 47.46 68.20 -10.74 36.79 35.70 1271 3774 0.0 109 197 AVERAGE 1 7625.00 98,09 ---eee -eeeen B7.9 35.60 1258 37.97 .00 0@ 197 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full_7025MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
M W Wi GE(Peak) Wi GE(Peak
813 w 813 |
e 1 wl W
Hilioptitiiong
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71%.92 59.77 88.20 -18.43 49.12 35.70 1271 37.76 0.0 308 269 PEAK 1 7625.00 16121 ---ene woeeen 9118 35.60 12.44 3861 .00 0@ 269 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 \ 5. |
s ! s L,__—«-/—/‘
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7285.19 47.16 68.20 -21.04 36,58 35.70 1271 37.75 0.0 300 269 AVERAGE 1762500 90,95 ---ene weeeen B0.92 35.60 12.44 3501 .00 300 269 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak “ \ A AN AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14850.00 45.45 83.20 -42.75 53.54 38.75 18.07 6491 @.00 -~ .- PEAK 1 14850.00 45.70 83.20 -42.50 53.79 38.75 18.07 6491 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full _6985MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
Bl * B0 W
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7156.9 63.71 88.20 -24.49 53.06 35.70 12.66 37.81 0.0 208 196 PEAK 1 6985.00 109,05 ---env -oeee- 99.09 35.60 1236 38.00 0.0 200 196 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
| Lm_/—wu
48 48
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7138.49 52.82 68.20 -15.38 42.32 35.70 12.64 37.84 0.00 209 196 AVERAGE 1 698500 98.79 ---eme weeeen B8.83 35.60 1236 35.00 0.0 200 196 AVERAGE
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Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full _6985MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
A Wifi 6E(Peak) WiFi 6F Peak)
s I
813 [ 813
5.0 1 5. W
ety
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7162.% 59.75 88.20 -18.45 49.18 35.70 12.67 37.88 0.0 299 266 PEAK 1 6985.00 16294 ---ene weeeen 92,88 35.60 12.46 35.00 0.0 299 266 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) | WIFLSE{AVG)
5.0 5.
u ! u e —m
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713391 43.46 68.20 -19.74 37.97 35.70 12.63 37.84 0.0 299 266 AVERAGE 1 6985.00 9201 ---eee -eeee- BL9S 35.60 12.44 3381 0.0 299 266 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
m ol
Peak " MMWW‘JW'W AR gl i RN
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13970.00 45.59 88.20 -42.61 53.85 38.67 18.2 64.95 .00 === PEAK 1 13970.00 45.30 83.20 -42.99 53.5 38.67 15.02 64.95 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
U WH-ﬁE[A\@ i WFI-6E[@
1
Peak g ——— —————————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.08 47.88 83.20 -40.32 56.73 39.18 17.37 65.32 @.00 -~  --- PEAK 1 13850.00 46.37 83.20 -41.83 5.2 39.18 17.37 €532 @.08 -~ --- PEAC
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Pol.

Horizontal

Lol B

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak o uuuuw#m-ww“iw

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13099.08 47.50 83.20 -40.78 56.36 39.02 17.40 65.28 @.00 ---  --- PEAK

Vertical
. Level (dBuVim)
1134
915
B1 ’I_ ] ‘
| WiFiBE{Pegk|
11— T ]
U WFI-ﬁE[@
1 i
it P
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 13090.00 46.99 B88.20 -41.30 576 39.82 17.40 €5.28 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
488 1 0l 1
Peak O i A b ——————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13010.00 46.9 83.20 -41.24 5579 39.18 17.34 65.%5 @.00 -~  --- PEAK 1 13610.06 47.52 83.20 -40.68 56.35 39.18 17.34 €535 @.00 ---  --- PEAC
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
WH-ﬁE[@ WFI-6E[@
138 1 o oy
Peak RS A ISRPTIROSI e N RS
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.08 47.84 83.20 -40.36 56.38 38.50 17.87 6491 @.08 -~  --- PEAK 1 13750.00 44.98 88.20 -43.22 53.50 38.50 17.87 6491 @.08 -~ --- PEAC
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Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” 1 b |
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13770.00 46.65 83.20 -41.55 55.19 38.50 17.88 64.92 @.08 -~  --- PEAK 1 13770.00 4479 83.20 -43.41 53.33 38.50 17.88 64.92 @.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C75 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
m 1 ol Fl
Peak A A————— o IRPPRRTR T
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13730.00 45.83 83.20 -42.37 54.39 38.50 17.85 6491 @.08 -~ --- PEAK 1 13730.00 44.67 83.20 -43.53 53.23 38.50 17.85 o491 @.08 -~  --- PEAC
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” 1 b 1
PR S R R R (FPRPSRIF I oF See SR .T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13650.00 46.10 83.20 -42.19 5471 38.50 17.79 64.% @.08 -~  --- PEAK 1 13650.00 46.02 83.20 -42.15 54.63 38.50 17.79 o4.% @.00 ---  --- PEAK
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Pol. Horizontal Vertical
meel(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4 : : -
ea PRI o0 T Pt ARt
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.00 45.67 83.20 -42.53 5479 39.15 17.24 65,5 @.08 -~  --- PEAK 1 12850.00 47.12 83.20 -41.08 S6.24 39.15 17.24 5.5 @.08 -~  --- PEAK
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Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s : y
ea AR A IWINTNRRR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13170.08 47.78 83.20 -40.42 56.53 39.00 17.45 65.20 @.00 -~  --- PEAK 1 13070.00 46.19 83.20 -41.91 55.04 39.80 17.45 e5.20 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C79 of C159

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802C

Pol. Horizontal Vertical
mL&vﬂl(ﬂ&Nﬁn} . Level (4Bu/m)
1138 134
975 75
i 1 o O W wl ] 1 A
\ | L [ ]|  wicEpeak) \ Il [T mﬁma%n
[ — o T | I | [ — o T ] I |
| T T TT R el | ml T e
488 n | i IR T
i TEPORTIpLpPETe P M’ PR m o
Peak
5 !
Av
9 163 163
10000 11800, 13200, 14800 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
trdan e 08 B0 Bm B B 6 o iy MrdBm N 08 B0 Bm B B B m i
1 13507.11 5118 83.20 -37.82 59.63 38.69 17.69 64.83 0.00 ---  --- Peak 1 13490.22 50.97 B88.20 -37.23 59.46 38.72 17.68 64.89 0.00 ---  --- Peak
2 15416.44 54.51 74.00 -19.49 60.85 39.62 18.96 64.12 0.00 300 129 Peak 1 15408.00 53.83 74.80 -20.17 59.38 39.61 18.95 64.12 0.00 109 352 Peak
3 15416.44 514 54.80 -2.54 57.6 39.62 18.90 64.12 .0 309 129 Average 3 15408.06 S1.12 54.80 -2.88 56.67 39.61 18.9 64.12 @.80 109 352 Average
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Mode Band Edge

U-NII-8_6.525-6.875_802.11be EHT320_CH191_6905MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5 .
WiFi 6F Peak)
T
o WiFi GE{Peak) L
5.0 1 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7278.20 61,85 74.00 -10.15 5189 35.70 12.72 37.66 0.0 285 196 PEAK 1 6905.00 109,35 ---enn =oeeen 99,61 35.50 12.21 37.97 0.0 285 196 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE{AVG)
5.0 5.
1 WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7258.68 52.51 54.00 -1.49 4177 3570 1272 37.68 0.80 285 196 AVERAGE 1 6905.00 99.67 ---ene weeee- 59.93 35.50 12.21 37.97 .00 285 196 AVERAGE
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Mode Band Edge

U-NII-8_6.525-6.875_802.11be EHT320_CH191_6905MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
MAAVMMAM Ml/m i GEPeak)
ALLRIAN H(M
o YV WiFi GE{Peak) L
5.0 1 5.
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7258.04 60.50 74.00 -13.42 49.84 5.0 1272 37.68 0.0 118 116 PEAK 1 6905.00 163,04 --ene woeeen 93.09 35.60 1234 37.99 .00 118 106 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE{AVG)
5.0 5.
WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7257.30 49.80 4.0 -4.20 39.87 5.0 1272 37.69 0.0 115 116 AVERAGE 1690500 9238 ---eme weeeen 82,43 35.60 1234 37.99 0.00 118 116 AVERAGE
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Pol. Horizontal Vertical
mL&vﬂl(ﬂ&N’m} . Level (4Bu/m)
1138 134
975 75
i I [ wl ] [ [
\ | U Wik BE{Peak) \ | U | WiFi6E(Peak)
[ — — ] (11— — T ] ]
‘ ‘ U ’ WH-ﬁE(A\@ ‘ ‘ u 1 “ WFI-6E(;\\@
18 — g F——— MM'LW"
PRFITIPASTPe ) e T v e
Peak
5 !
Av
9 163 163
10000 11800, 13200, 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit Read  Ant Cable Preamp TPos
Freq Level Line Margin Level Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B & @ & B B MrdBm N 08 B0 Bm B B B m i
1 13809.33 49.74 58.20 -38.46 58.24 38.51 --- Peak 1 13818.22 53.41 88.20 -34.79 61.91 38.51 17.91 64.92 154 Peak
7 1537011 54.89 74.00 -19.91 59.69 39.60 18.93 64.13 22 Peak 1 15367.11 51.85 74.80 -22.15 57.45 39.60 18.93 64.13 159 Peak
3 1537011 50.41 54.80 -3.59 56.81 39.60 18.93 64.13 2 122 hverage 3 15367.11 50.08 54.80 -3.92 95.68 39.60 18.93 64.13 159 Average
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Pol. Horizontal Vertical
e 6BV (L2l B}
00 — 90 ——
0 i ] WIFI 68 PEAK] " i L] WIF| 8 PEAK]
Peak 00 00
i a WIF GE(AV)| LU B WL AVG)
Av i A
g £ wh %WWWWWWW P et s h AP
00 00
150 15
18000 400, 26800, 20 35600. 40000 18000 2400, 26800, 120, 38600, 40000
Frequency (WHz) Frequency (MHz)
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
Wi GE{Peak) Wi G¢{Peak)|
675 675
o o
a5 0y '
5 1
10, 300
5 it
il gs 4 e
12 4 bbb ‘\\ﬂ iy AR
17, PR WMW 1. " W " ,\MM""’WW
[V i I o
Y 5
Peak 1 1
- L
0 . 48, 2 406, 1000 Kl 2, 418 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos Linit OQver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB dBwv dB/m  dB  dB A8 o deg MHz dBuv/m dBuv/m  dB dBW dB/fm 0B dE  dE o deg
1 55,20 20.20 46.89 -19.80 38.56 13.45 111 32.92 @.8 - -- Peak 1 5134 32,25 4.0 -7.75 49.85 14.26 1.80 32.87 0.00 -- -- Peak
2 7365 2136 40.00 -13.64 40.26 12.62 1.9 32.81 0.0 - -- Peak 2 99.84 22,55 43.50 -20.9 3.9 16.84 146 3285 .00 - -- Peak
3 127.00 30.84 43.59 -12.66 45.25 16,72 1.71 32.84 0.0 - -- Peak 30 126,63 2579 43.50 -17.71 39.31 17.55 L1.67 3274 @.0@ - -- Peak
4 2333 .60 43.50 -21.50 36.38 16,22 222 382 e -- -- Peak 4 169.68 24.24 43.50 -19.26 39.23 15.84 199 3273 0.00 - -- Peak
5 3779 3078 46.80 -15.22 40.96 19.94 2,76 32.88 0.0 -- -- Peak 5 430 5.4 43.50 -18.86 4163 15.26 2.89 32.94 .00 - -- Peak
6 Bea.13 26.87 46.80 -17.13 31.83 26,26 4.32 .74 0.0 - -- Peak 6 897.15 28.43 46.00 -17.57 27.54 29.86 4.47 32.64 0.00 -- -- Peak
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<TX Beamforming mode>

Radiated Spurious Emission Test Modes

Mode Band FGa:zd) Antenna Modulation Channel @ Frequency 2::: RU Antenna
Mode 61 = U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT20 1 5955 MCSO0 - AOT
Mode 62 | U-NII-5 | 5.925-6.425 | TxBF 1S4T 802.11be EHT20 45 6175 MCSO0 - AOT
Mode 63 | U-NII-5 | 5.925-6.425 | TxBF 1S4T 802.11be EHT20 93 6415 MCSO0 - AOT
Mode 64 | U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT40 3 5965 MCSO0 - AOT
Mode 65 | U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT40 43 6165 MCSO0 - AOT
Mode 66 = U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT40 91 6405 MCSO0 - AOT
Mode 67 | U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT80 7 5985 MCSO0 - AOT
Mode 68 | U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT80 39 6145 MCSO0 - AOT
Mode 69 | U-NII-5 5.925-6.425  TxBF 1S4T 802.11be EHT80 87 6385 MCSO0 - AOT
Mode 70 = U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be EHT160 15 6025 MCSO0 - AOT
Mode 71 = U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be EHT160 47 6185 MCSO0 - AOT
Mode 72 | U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be EHT160 79 6345 MCSO0 - AOT
Mode 73 | U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be EHT320 31 6105 MCSO0 - AOT
Mode 74 | U-NII-5 | 6.425-6.525 TxBF 1S4T | 802.11be EHT320 63 6265 MCSO0 - AOT
Mode 75 | U-NII-5 6.425-6.525 @ TxBF 1S4T 802.11be EHT20 97 6435 MCSO0 - AOT
Mode 76 | U-NII-5 6.425-6.525 @ TxBF 1S4T 802.11be EHT20 105 6475 MCSO0 Full AOT
Mode 77 | U-NII-5 6.425-6.525 @ TxBF 1S4T 802.11be EHT20 113 6515 MCSO0 Full AOT
Mode 78 | U-NII-5 6.425-6.525  TxBF 1S4T 802.11be EHT40 99 6445 MCSO0 Full AOT
Mode 79 | U-NII-5 6.525-6.875 @ TxBF 1S4T 802.11be EHT40 107 6485 MCSO0 Full AOT
Mode 80 = U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT80 103 6465 MCSO0 Full AOT
Mode 81 | U-NII-5 | 6.525-6.875 | TxBF 1S4T 802.11be EHT20 117 6535 MCSO0 - AOT
Mode 82 | U-NII-5 | 6.525-6.875 | TxBF 1S4T 802.11be EHT20 149 6695 MCSO0 Full AOT
Mode 83 | U-NII-5 | 6.525-6.875 | TxBF 1S4T 802.11be EHT20 181 6855 MCSO0 Full AOT
Mode 84 | U-NII-5 | 6.525-6.875 | TxBF 1S4T 802.11be EHT40 123 6565 MCSO0 Full AOT
Mode 85 | U-NII-5 6.525-6.875  TxBF 1S4T 802.11be EHT40 147 6685 MCSO0 Full AOT
Mode 86 = U-NII-5 6.525-6.875 @ TxBF 1S4T 802.11be EHT40 179 6845 MCSO0 Full AOT
Mode 87 | U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT80 135 6625 MCSO0 - AOT
Mode 88 = U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT80 151 6705 MCSO0 Full AOT
Mode 89 | U-NII-8 | 6.875-7.125 | TxBF 1S4T 802.11be EHT80 167 6785 MCSO0 Full AOT
Mode 90 | U-NII-8 | 6.875-7.125 | TxBF 1S4T | 802.11be EHT160 143 6665 MCSO0 Full AOT
Mode 91 | U-NII-8 | 6.875-7.125 | TxBF 1S4T 802.11be EHT20 189 6895 MCSO0 Full AOT
Mode 92 | U-NII-8 | 6.525-7.125 | TxBF 1S4T 802.11be EHT20 209 6995 MCSO0 Full AOT
Mode 93 | U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT20 229 7095 MCSO0 Full AOT
Mode 94 | U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT20 233 7115 MCSO Full AOT
Mode 95 = U-NII-5 6.525-6.875 = TxBF 1S4T 802.11be EHT40 195 6925 MCSO Full AOT
Mode 96 = U-NII-8 6.875-7.125 | TxBF 1S4T 802.11be EHT40 211 7005 MCSO0 Full AOT
Mode 97 | U-NII-8 | 6.875-7.125 | TxBF 1S4T 802.11be EHT40 227 7085 MCSO0 Full AOT
Mode 98 | U-NII-8 | 6.875-7.125 | TxBF 1S4T 802.11be EHT80 199 6945 MCSO0 Full AOT
Mode 99 | U-NII-5 | 6.425-6.525 | TxBF 1S4T 802.11be EHT80 215 7025 MCSO0 - AOT
Mode 100 | U-NII-5  6.425-6.525 TxBF 1S4T @ 802.11be EHT160 207 6985 MCSO0 - AOT
Mode 101 = U-NII-5 @ 6.425-6.525 | TxBF 1S4T 802.11be EHT40 115 6525 MCSO0 - AOT
Mode 102 = U-NII-8 @ 6.525-7.125 | TxBF 1S4T 802.11be EHT80 119 6545 MCSO0 - AOT
Mode 103 | U-NII-8 | 6.525-7.125 | TxBF 1S4T | 802.11be EHT160 111 6505 MCSO - AOT
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Mode 104 = U-NII-8 @ 6.525-7.125 | TxBF 1S4T 802.11be EHT20 185 6875 MCSO0 - Inpaq
Mode 105 @ U-NII-8 @ 6.525-7.125 | TxBF 1S4T 802.11be EHT40 187 6885 MCSO0 - Inpaq
Mode 106 = U-NII-5  5.925-6.425 | TxBF 1S4T 802.11be EHT80 183 6865 MCSO0 - Inpaq
Mode 107 | U-NII-5 | 6.425-6.525 | TxBF 1S4T | 802.11be EHT160 175 6825 MCSO0 - Inpaq
Mode 108 | U-NII-8 | 6.525-6.875 | TxBF 1S4T | 802.11be EHT320 95 6425 MCSO0 - AOT
Mode 109 | U-NII-8 | 6.525-6.875 | TxBF 1S4T | 802.11be EHT320 127 6585 MCSO0 - AOT
Mode 110 | U-NII-8 | 6.525-6.875 TxBF 1S4T @ 802.11be EHT320 159 6745 MCSO0 - Inpaq
Mode 111 | U-NII-8 | 6.525-6.875  TxBF 1S4T | 802.11be EHT320 191 6905 MCSO0 - Inpaq
Summary of each worse mode
Mode Modulation Ch. (':;ZC;) (d;\f/lm) (d;LrT\];/tm) M(ng)m Pol. Zi:k Result Remark

61 802.11be EHT20 1 5910.74 38.83 68.20 -29.37 H AVERAGE Pass | Band Edge

61 802.11be EHT20 1 11910.00 45.72 74.00 -28.28 \Y, PEAK Pass Harmonic

62 802.11be EHT20 45 - - - - - - - Band Edge

62 802.11be EHT20 45 | 12350.00 46.08 74.00 -27.92 \Y, PEAK Pass Harmonic

63 802.11be EHT20 93 - - - - - - - Band Edge

63 802.11be EHT20 93 | 10312.44 47.72 88.20 -40.48 H Peak Pass Harmonic

64 802.11be EHT40 3 5924.76 37.99 68.20 -30.21 H AVERAGE @ Pass @ Band Edge

64 802.11be EHT40 3 11930.00 45.08 74.00 -28.92 \Y, PEAK Pass Harmonic

65 802.11be EHT40 43 - - - - - - - Band Edge

65 802.11be EHT40 43 | 12330.00 46.39 74.00 -27.61 H PEAK Pass Harmonic

66 802.11be EHT40 91 - - - - - - - Band Edge

66 802.11be EHT40 91 | 12810.00 46.28 88.20 -41.92 H PEAK Pass Harmonic

67 802.11be EHT80 7 5925.00 45.04 68.20 -23.16 H AVERAGE @ Pass @ Band Edge

67 802.11be EHT80 7 11970.00 46.05 74.00 -27.95 H PEAK Pass Harmonic

68 802.11be EHT80 39 - - - - - - - Band Edge

68 802.11be EHT80 39 | 12290.00 46.76 74.00 -27.24 Y, PEAK Pass Harmonic

69 802.11be EHT80 87 - - - - - - - Band Edge

69 802.11be EHT80 87 | 10312.44 49.32 88.20 -38.88 H Peak Pass Harmonic

70 802.11be EHT160 @ 15 5924.50 52.42 68.20 -15.78 H AVERAGE Pass | Band Edge

70 802.11be EHT160 | 15 @ 12050.00 46.14 74.00 -27.86 \Y, PEAK Pass Harmonic

71 802.11be EHT160 | 47 - - - - - - - Band Edge

71 802.11be EHT160 & 47 | 12370.00 46.15 74.00 -27.85 H PEAK Pass Harmonic

72 802.11be EHT160 | 79 - - - - - - - Band Edge

72 802.11be EHT160 | 79 | 12690.00 46.41 74.00 -27.59 H PEAK Pass Harmonic

73 802.11be EHT320 31 5921.18 58.37 68.20 -9.83 H AVERAGE Pass | Band Edge

73 802.11be EHT320 | 31 @ 12210.00 46.93 74.00 -27.07 H PEAK Pass Harmonic

74 802.11be EHT320 @ 63 - - - - - - - Band Edge

74 802.11be EHT320 | 63 @ 12530.00 46.19 74.00 -27.81 H PEAK Pass Harmonic

75 802.11be EHT20 97 - - - - - - - Band Edge

75 802.11be EHT20 97 | 12870.00 46.22 88.20 -41.98 H PEAK Pass Harmonic

76 802.11be EHT20 105 - - - - - - - Band Edge

76 802.11be EHT20 | 105 | 12950.00 46.84 88.20 -41.36 H PEAK Pass Harmonic

77 802.11be EHT20 | 113 - - - - - - - Band Edge

77 802.11be EHT20 @ 113 | 10410.22 47.17 88.20 -41.03 \Y, Peak Pass Harmonic

78 802.11be EHT40 99 - - - - - - - Band Edge
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78 802.11be EHT40 99 | 12890.00 47.48 88.20 -40.72 H PEAK Pass Harmonic
79 802.11be EHT40 @ 107 - - - - - - - Band Edge
79 802.11be EHT40 @ 107 | 12970.00 46.60 88.20 -41.60 H PEAK Pass Harmonic
80 802.11be EHT80 @ 103 - - - - - - - Band Edge
80 802.11be EHT80 | 103 | 10312.44 43.97 68.20 -24.23 H Average Pass Harmonic
81 802.11be EHT20 | 117 - - - - - - - Band Edge
81 802.11be EHT20 @ 117 | 13070.00 47.22 88.20 -40.98 H PEAK Pass Harmonic
82 802.11be EHT20 149 - - - - - - - Band Edge
82 802.11be EHT20 @ 149 | 13390.00 45.90 74.00 -28.10 H PEAK Pass Harmonic
83 802.11be EHT20 181 - - - - - - - Band Edge
83 802.11be EHT20 | 181 | 13710.00 45.97 88.20 -42.23 H PEAK Pass Harmonic
84 802.11be EHT40 123 - - - - - - - Band Edge
84 802.11be EHT40 @ 123 | 13130.00 45.94 88.20 -42.26 \Y, PEAK Pass Harmonic
85 802.11be EHT40 147 - - - - - - - Band Edge
85 802.11be EHT40 | 147 | 13370.00 45.84 74.00 -28.16 \Y, PEAK Pass Harmonic
86 802.11be EHT40 | 179 - - - - - - - Band Edge
86 802.11be EHT40 = 179 | 10312.44 48.05 88.20 -40.15 H Peak Pass Harmonic
87 802.11be EHT80 | 135 - - - - - - - Band Edge
87 802.11be EHT80 @ 135 | 13250.00 46.29 74.00 -27.71 \Y, PEAK Pass Harmonic
88 802.11be EHT80 @ 151 - - - - - - - Band Edge
88 802.11be EHT80 @ 151 | 10312.00 39.06 68.20 -29.14 \Y, PEAK Pass Harmonic
89 802.11be EHT80 @ 167 - - - - - - - Band Edge
89 802.11be EHT80 | 167 | 10312.00 47.47 88.20 -40.73 H PEAK Pass Harmonic
90 802.11be EHT160 | 143 - - - - - - - Band Edge
90 802.11be EHT160 & 143 | 13330.00 45.89 74.00 -28.11 H PEAK Pass Harmonic
91 802.11be EHT20 | 189 - - - - - - - Band Edge
91 802.11be EHT20 189 15335.11 50.78 88.20 -37.42 H Peak Pass Harmonic
92 802.11be EHT20 209 - - - - - - - Band Edge
93 802.11be EHT20 | 229 | 7239.80 38.87 68.20 -29.33 H AVERAGE Pass | Band Edge
93 802.11be EHT20 | 229 | 15340.44 49.95 88.20 -38.25 H Peak Pass Harmonic
94 802.11be EHT20 | 233 | 7125.00 87.11 88.20 -1.09 H Peak Pass | Band Edge
94 802.11be EHT20 | 233 | 14230.00 47.70 88.20 -40.50 H PEAK Pass Harmonic
95 802.11be EHT40 | 195 - - - - - - - Band Edge
95 802.11be EHT40 = 195 | 10312.44 48.07 88.20 -40.13 H Peak Pass Harmonic
96 802.11be EHT40 | 211 - - - - - - - Band Edge
96 802.11be EHT40 | 211 | 10312.44 48.62 88.20 -39.58 H Peak Pass Harmonic
97 802.11be EHT40 | 227 | 7125.00 43.87 68.20 -24.33 H AVERAGE Pass | Band Edge
97 802.11be EHT40 @ 227 | 14170.00 46.43 88.20 -41.77 H PEAK Pass Harmonic
98 802.11be EHT80 199 - - - - - - - Band Edge
98 802.11be EHT80 199 11832.00 44.45 54.00 -9.55 \% Average Pass Harmonic
99 802.11be EHT80 215 7125.00 45.93 68.20 -22.27 H AVERAGE Pass Band Edge
99 802.11be EHT80 | 215 | 14050.00 47.17 88.20 -41.03 H PEAK Pass Harmonic
100 802.11be EHT160 | 207 | 7125.76 52.57 68.20 -15.63 H AVERAGE Pass | Band Edge
100 802.11be EHT160 | 207 @ 10360.00 46.60 88.20 -41.60 \Y, PEAK Pass Harmonic
101 802.11be EHT40 | 115 - - - - - - - Band Edge
101 802.11be EHT40 | 115 | 10312.44 48.83 88.20 -39.37 H Peak Pass Harmonic
102 802.11be EHT80 | 119 - - - - - - - Band Edge
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102 802.11be EHT80 @ 119 | 13053.33 57.07 88.20 -31.13 H Peak Pass Harmonic
103 802.11be EHT160 | 111 - - - - - - - Band Edge
103 802.11be EHT160 | 111 @ 13010.00 46.93 88.20 -41.27 H PEAK Pass Harmonic
104 802.11be EHT20 @ 185 - - - - - - - Band Edge
104 802.11be EHT20 @ 185 | 13750.00 45.90 88.20 -42.30 \Y, PEAK Pass Harmonic
105 802.11be EHT40 @ 187 - - - - - - - Band Edge
105 802.11be EHT40 @ 187 | 15341.33 46.34 68.20 -21.86 H Average Pass Harmonic
106 802.11be EHT80 183 - - - - - - - Band Edge
106 802.11be EHT80 | 183 | 15356.44 47.40 54.00 -6.60 H Average Pass Harmonic
107 802.11be EHT160 | 175 - - - - - - - Band Edge
107 802.11be EHT160 @ 175 15348.44 47.01 68.20 -21.19 H Average Pass Harmonic
108 802.11be EHT320 95 - - - - - - - Band Edge
108 802.11be EHT320 | 95 @ 12850.00 46.82 88.20 -41.38 H PEAK Pass Harmonic
109 802.11be EHT320 | 127 - - - - - - - Band Edge
109 802.11be EHT320 | 127 13170.00 46.46 88.20 -41.74 H PEAK Pass Harmonic
110 802.11be EHT320 | 159 - - - - - - - Band Edge
110 802.11be EHT320 | 159 | 15340.44 45.10 68.20 -23.10 \Y, Average Pass Harmonic
111 802.11be EHT320 | 191 | 7301.92 52.09 54.00 -1.91 \Y, AVERAGE  Pass | Band Edge
111 802.11be EHT320 | 191 13810.00 45.76 88.20 -42.44 \Y, PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C89 of C159

TEL : +86-512-57900158

FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802C

Radiated Spurious Emission Test plots

Pol. Horizontal Vertical
mLﬂeI(d&Mm) o Level (dBuVim)
14 104
975 074
w ] (o A A — |
\ | U | L] G i Wik
i — T ] \ ] Y — ‘
1 | | U “ L WF‘-ﬁEl@ wmﬂ@
488 . il 3 1 -
Peak ANy oAy - wl.ww
325
Avg 3!
163 103
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
fre level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 47,95 88.20 -40.25 62.22 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 11910.00 45.45 74.80 -28.55 56.56 38.60 16.62 66.33 .00 --- PEAK 1 11910.08 45.72 74.80 -28.28 56.83 38.60 16.62 66.33 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mLﬂeI(d&Mm) o Level (dBuVim)
1138 138
975 074
w ] (o A A — |
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‘ l
Peak A M e DMWWWWW
325
Avg 3!
163 103
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
fre level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 49.81 88.20 -38.39 64.88 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 12350.00 45.87 74.80 -28.13 5615 38.88 16.91 65.99 .00 --- PEAK 1 12350.00 46.08 74.80 -27.92 56.3% 38.80 16.91 65.99 @.00 - - PEAK
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Pol. Horizontal Vertical
mLmI(d&Mm] . Level (dBuVim)
14 104
975 074
w ] (o A A — |
\ | | Wi B Pegk i Vi Pegk
) — 1 T ] | ] Y — — ‘
| | U “ L WF‘-ﬁEl@ wmﬂ@
! Z 3 (.
Peak oo oA
325
Avg 3!
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 4770 83.20 -40.48 6L.99 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 12830.00 46.30 B88.20 -41.99 548 39.13 17.20 5.5 0.00 --- PEAK 1 12830.00 4694 B83.20 -41.26 S6.12 39.13 17.22 5.5 @.08 -~ --- PEAK
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Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT40_CH3_5965MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 i a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
iy ! s A
Peak W
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5980.9 43.13 85.20 -40.07 40.89 35.11 1138 39.25 .60 37 360 PEAK 1 5965.00 17,06 ------ ------ 599,57 3518 1145 39.04 0.0 317 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
5 ik 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
i
Av MRS
g 125 35 W
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592476 37.99 68.20 -30.21 30.68 35.13 1140 39.22 @.00 317 360 AVERAGE 1 5965.00 96,86 ---env -oe-e- 9.3 3519 1146 39.12 0.00 317 360 AVERAGE
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64

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT40_CH3_5965MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
' sttt ‘ W EPea]
813 813 |
5.0 5.
Il ! 1 | s st
Peak Moo s WWW
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 589130 47.68 88.20 -40.51 40.48 35.10 1137 39.27 .60 123 162 PEAK 1 5965.00 99.18 ---eee weeeen 9165 3519 1146 39.02 a0 153 182 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av ! R, e
g 4 7k W
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5923.20 35.36 68.20 -3..04 28.05 35.13 1140 39.22 0.0 123 102 AVERAGE 1 5965.00 89.20 ---e-s -e---- BLE7 35.19 1146 39.012 0.00 123 182 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” R RV ERRTRFRpI we e b PR T mlwuuugm
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11930.00 44.99 74.80 -29.01 56.09 38.60 16.63 66.33 @.00 -~  --- PEAK 1 11930.00 45.08 74.80 -28.92 5618 38.60 16.63 66.33 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mLevel(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
48 ! ; 1 . lﬁw
Peak SNl Al [WRERRERY R R
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12330.08 46,39 74.80 -27.61 56.7¢ 38.80 16.99 66.el @.08 -~  --- PEAK 1 12330.00 45.69 74.80 -28.31 56.00 38.80 16.99 66.el @.08 ---  --- PEAK
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
49 1 gl 1 -
Peak MWMMWMWWJW BT P——" T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12810.00 46.28 83.20 -41.92 5551 39.11 17.21 65.55 @.08 -~  --- PEAK 1 12810.00 4627 83.20 -41.93 5.5 39.11 17.21 5.5 @.08 -~  --- PEAK
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_5985MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 H a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
I W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5922.85 56.63 88.20 -3L.57 49.32 3.13 1140 39.22 0.0 308 358 PEAK 1 5985.00 186,33 ---env -oeee- 95.80 35.19 1146 39.12 0.00 0@ 358 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
iy 1 " L_,‘,—Aﬁ«—"
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5925.00 45.04 68.20 -13.16 37.73 35.13 1140 39.22 0.0 300 358 AVERAGE 1 598500 96,12 ---eee weeee- B3.48 35.22 1148 39.86 .00 300 358 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_5985MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
e ‘ 8 Wl
(I OE(Ped
Hiches it
813 813 |
5.0 5.
1 W
b o 8
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 589133 5109 88.20 -37.11 43.89 35.10 1137 39.27 0.6 398 239 PEMK 1 5985.00 162,06 ------ ------ 94,51 35.20 1146 3901 0.00 3% 239 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Avg 1 M
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5980.92 38.73 68.20 -19.47 31.49 35.11 1138 39.25 .60 399 239 AVERAGE 1 5985.00 90,65 ---e-s -ee-e- .06 35.21 1147 39.89 .00 39 239 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
49 1 gl 1
Peak MMMWM»WWVLWW I
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11970.00 46.05 74.80 -27.95 57.12 38.60 16.66 66.33 @.00 ---  --- PEAK 1 11970.00 45.98 74.80 -28.02 57.65 38.60 16.66 66.33 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak MW%MM RO
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12299.00 45.9 74.80 -28.04 56.34 38.80 16.87 66.65 @.00 --- --- PEAK 1 12290.00 46.76 74.80 -27.24 57.14 38.80 16.87 66.05 @.00 ---  --- PEAK
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Pol. Horizontal Vertical

1,mLtwel(llBu‘ﬂrn] . Level (dBuVim)

1138 138

975 074

w ] (o A A — |

\ | U | L] G i Wik
) — 1 T ] | ] Y — — ‘
nE | L | | L WA i wmﬂ@
1 PR 1

Peak e ' (IR PR T E—

325
Avg 3!

163 1

10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 4930 8B.20 -38.80 63.59 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 12770.00 48,32 88.20 -39.88 57.63 39.18 17.15 65.59 .00 --- PEAK 1 1770.00 46.06 88.20 -42.14 5537 39.18 17.18 65.59 @.08 --- --- PEAK

Sporton International Inc. (Kunshan)
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_6025MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 -+ a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
SS'UWWMW . T
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5916.71 64,37 88.20 -13.83 57.88 35.13 1139 39.23 0.0 307 26 PEN 1 6625.00 188,19 ---enn -oeee- 100,58 35.21 1148 39.088 0.0 307 26 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) il WIFLSE{AVG)
5.0 5. |
i
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592450 52.42 68.20 -15.78 45,11 35.13 1140 39.22 @.00 307 26 AVERAGE 1602500 97,32 =--eme meeeen 89.71 35.21 1148 39.88 .00 307 26 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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70

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT160_CH15_6025MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
WMME{M I W EPea]
813 813 |
5.0 5.
1 “WMM
LR T 4
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg

1 591491 51.47 88.20 -36.73 44.18 35.13 1139 39.23 0.0 34 M1 PEN 1 6625.00 16181 ---enn =oeeen 9.9 35.28 1153 38.96 0.0 34 41 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 i
i3 LW
WEFLSE(AVG) L WIFLGE(AVG)
50 A |
s 1 L W
AV MALLL
g 15 325 W
163 163
825 5685. 5908, 5045, 5985, 6025 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5898.71 41.80 68.20 -26.40 3457 35.01 1138 30.26 .00 324 241 AVERAGE

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 605,00 99,59 ---enn --ee- B2.68 35.30 1154 3893 0.00 314 241 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
meel(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” 1‘ b 1
NV i s P A A gy
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.08 45.72 74.80 -28.28 56.64 38.65 16.71 66.28 @.00 ---  --- PEAK 1 12850.00 46.14 74.80 -27.86 57.86 38.65 16.71 66.28 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C105 of C159
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
488 ! § 1
Peak Wi g RO SO
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12370.00 4615 74.80 -27.85 56.40 38.80 16.92 65.97 .00 === PEAK 1 12370.00 45.38 74.80 -28.62 5.63 38.80 16.92 €5.97 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
83 1 | 1
Peak R P A A PSS P s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12699.00 46.41 74.80 -27.59 55.85 39.09 17.13 65.66 @.08 -~  --- PEAK 1 126%9.00 4618 74.80 -27.82 S5.62 39.89 17.13 €5.66 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C107 of C159
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_6105MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 : a5 .
i GE(Peak) WiFi 6F Peak)
813 813
1
650 WWWWWWW i
48 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.50 69.89 88.20 -18.31 62.58 35.13 1140 39.22 0.0 275 186 PEAK 1 6105.00 168,10 ----ns -=---- 99,62 35.50 1167 38.69 8.0 275 186 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 UUJJ 5.
M
48 48
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592118 58.37 68.20 -9.83 SL.B6 35.13 1140 39.22 2.0 275 186 AVERAGE 1 6105.00 97,40 ---ene -oeeen B8.92 35.50 1167 38.69 0.0 275 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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73
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_6105MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o7 ~ ms 1 ~
Wifi Gj(Peal WiFi 6F Peak)
813 813
5.0 5.
1
448 48
Peak
325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5680.84 50.76 88.20 -37.50 43.54 35.89 1136 39.29 0.0 275 186 PEAK 1610500 94,94 --eeme woeeen B7.48 35017 1144 39.05 @.00 275 186 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
FIL6E[AVG) WIFLSE{AVG)
5.0 ‘ 5.
48 i 48
Av
) 325 35
163 163
) 5849, 513, 5977, 041, §105 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.60 42.28 68.20 -15.9 34.98 35.13 1140 39.23 2.0 275 186 AVERAGE 1 610500 8347 =--eme weeeen 76,01 35017 1144 39.05 0.80 275 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1
Peak R PR —————————— | I TR———— L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12210.00 46.93 74.80 -20.07 57.44 38.80 16.80 66.13 @.00 -~ --- PEAK 1 12210.00 45.39 74.80 -28.61 5.% 38.80 16.82 66,13 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : C110 of C159
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Pol. Horizontal Vertical
mLml(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Peak 4” ‘ : ‘
ea T A S
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12530.00 4619 74.80 -27.81 56.65 38.93 17.03 65.62 @.08 -~  --- PEAK 1 12530.00 45.40 74.80 -28.60 5.26 38.93 17.03 €5.82 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C111 of C159
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
9 1 | gl 1
Peak PRSI TR e ek AN i i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12670.00 46.22 83.20 -41.98 55.29 39.17 17.25 65.49 .00 === PEAK 1 12870.00 45.99 B83.20 -42.38 54.97 39.17 17.25 65.49 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 3 : :
ea oW v L LA P
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 46.84 83.20 -41.36 5575 39.20 17.30 65.41 @.00 -~  --- PEAK 1 12950.00 46.66 83.20 -41.54 95.57 39.20 17.30 65.41 @.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C113 of C159
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Pol. Horizontal Vertical
1‘,lrﬂhﬁml(dBle] , Level (dBuVim)
1138 134
w15 13
T — | ] | A
" i Wi e \ U || L wisEpan)
Y — — ‘ [ — o I ] I ]
i WH_ﬁE[@ | 1‘ ‘ 7“ “ LJ WH'ﬁE(@
Peak ‘MWW ah mwmwlm ool AR ol
Avg 35 31'
1 kl
163
10000 11600, 13200, 14800. 16400. 18000
10000 11600, 13200, 14800. 16400. 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 10410.22 47.17 83.20 -41.03 6L19 37.41 1550 66.93 0.0 -~ --- Peak
1 13030.00 46,53 88.28 -41.67 55.36 39.14 1736 6533 0.0 --- PEAK 1 1303000 46,70 88.20 -41.50 95.53 39.14 1736 5.3 0.0 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
1 i
m ke L §
Peak VSRR PRwTY Y P L pRRRRL L L TR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1289.08 47.48 83.20 -40.72 56.50 39.19 17.26 65.47 @.00 ---  --- PEAK 1 128%.00 47.02 83.20 -41.15 S6.04 39.19 17.26 €5.47 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak 8 “MWM . MW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 12970.00 46.60 83.20 -41.68 55.47 39.20 17.30 65.39 @.00 -~  --- PEAK

Vertical

5 Level(dBuVim)

134

075

i Wi ‘
| E [Pk

[ — — ]
i WH.eE(@

WWWWWWW
3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 12970.00 45.91 83.20 -42.29 5478 39.20 17.32 €5.39 @.00 --- --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLevel(dBu‘ﬂm) . Level (dBuVim)
1138 138
015 w75
w ] - - — |
" Wifi 6E(Peak] 3
\ U [ L Peak] f Wi GEPeah
[ — ] I ] I ] T
| 1 L[] wmeeg] 5 i
8 ] WFI-ﬁE[@
- ; ey P m ] s
Peak ” ki AN st
Av 3!
9 16.3
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz
ety 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz
Linit Read  Ant Cable Preamp  Aux  APos Thos ey )
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wl v & B B & B B m dg freg Level Line Margin Level Factor Loss Factor Factor Remark
1 19312.44 43,34 83.20 -30.86 62.61 37.31 15.41 66,99 0.0 300 328 Peak -
1193244 4397 68,28 -24.23 SB.4 3731 15.41 66.99 0.8 300 328 Average PHz dBul/m dBuV/m 0B dBW B B B o deg
3 12930.00 46.41 83.20 -41.79 55.35 39.20 17.29 65.43 0.0 -~ --- PEAK 1 12930.00 46.24 83.20 -41.96 5,18 39.20 17.29 65.43 @.00 -~  --- PEAC
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TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak R PO | PURRY {RTTOTpRm———r—_
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.08 47.22 83.20 -40.95 56.88 39.06 17.38 65.3¢ @.00 -~  --- PEAK 1 13670.00 46.45 83.20 -41.75 95.31 39.86 17.38 65.38 @.08 ---  --- PEAK
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 4” 1 b 1' W————,
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13399.00 45.% 74.00 -25.10 54.35 36.98 17.61 64.99 .00 === PEAK 1 13390.00 45.47 74.80 -28.53 53.95 38.99 17.61 64.99 @.08 --- --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Lt | § 1
Peak MWWM WM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.08 45.97 83.20 -42.23 54.54 38.50 17.84 6491 @.00 -~ --- PEAK 1 13710.00 45.03 88.20 -43.17 S3.60 38.50 17.84 6491 @.08 ---  --- PEAK
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Pol. Horizontal Vertical
meeI(dBu‘lﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ i WFI-6E[@
1
Peak s P ——— E————— "
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.00 45.83 83.20 -42.37 54.64 39.00 17.43 65.24 0.0 -~ --- PEAK 1 13030.00 45.94 B83.20 -42.26 5475 39.80 17.43 65.24 0.0 ---  --- PEAK
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Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] . Level (dBuVim)
1138 138
975 074
w ] (o A A — |
\ | U | L] G i Wik
) — 1 T ] | ] Y — — ‘
| | U “ L WF‘-ﬁEl@ wmﬂ@
e : ) |
Peak (RS Ty T o
325
Avg 3!
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 47,91 88.20 -40.29 62.18 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 13370.00 45.60 74.00 -25.40 S4.11 38.98 17.60 65.01 .00 --- PEAK 1 13370.00 45.84 74.80 -28.16 54.35 38.99 17.60 e5.61 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
1,meeI(llBIJ‘ﬂrn] o Level (dBuVim)
1138 138
975 074
w ] (o A A — |
\ | U | L] G i Wik
65‘9_‘ — I I [ I 6‘ | — i
1 | | U “ L WF‘-ﬁEl@ wmﬂ@
488 Ll -
Ui e ) 8 i
Peak g —— AR A RS
325
Avg 3!
163 103
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
fre level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 1031244 43.05 8020 -40.15 62.32 37.31 1541 66.99 0.08 - - Pesk Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 13699.00 45.95 B83.20 -42.25 54.54 38.50 17.80 6491 @.00 - --- PEAK 1 136%0.00 45.18 83.20 -43.02 5377 38.50 17.82 6491 @.08 -~ --- PEAK
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Pol. Horizontal Vertical
mLeveI(dBqu) i Level (4Bu/m)
1138 134
975 074
i3 F—F =i w | |
\ U [ LT whsEpal \ Il L WiGEPeah
55-9_“ "_U‘ u L ‘ ;\L{_ i — o T ] \ ]
il |y | T T e
o . i P
Peak pub TSR T S BT L
Bl
A 15 3
Vg
163 i
10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos .
Freg Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TRos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg - _
1 10312.44 43.60 83.20 -39.60 62.87 37.31 15.41 66.99 0.08 214 53 Peak Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
11931244 30.73 68,28 -18.47 5480 3731 15.41 66.99 0.8 274 53 Average 1 13250.00 46,19 74.80 -27.71 5495 38.95 17.51 €5.12 @.00 -~  --- PEAK
3 13250.00 46.27 74.00 -17.73 S54.93 38.95 17.51 65.12 0.00 --- PEAK 1 L7280 .24 8320 -37.96 56,59 39.47 18.54 6436 0.88 - --- Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
11eLmI(ilBu‘ﬂm) . Level (dBuVim)
1138 138
015 w75
w ] - - — |
" Wifi 6E(Peak] 3
\ U [ L Peak] f Wi GEPeah
[ — ] I ] I ] T
| | [l i WhiEAG) f |
gl ! 1 i WFI-6E[@
ottt Fowr |
Peak sing b o —
325
Av 3!
9 16.3
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz
Linit Read  Ant Cable Preamp  Aux  APos Thos ey )
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wl v & B B & B B m dg freg Level Line Margin Level Factor Loss Factor Factor Remark
1 10312.00 48.15 83.20 -40.05 62.43 37.31 15.40 66.99 .00 300 55 Peak -
2 1031200 30.86 68,28 -19.14 53.34 3731 15.40 66.99 0.8 300 55 Average Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
3 13410.00 45.57 83.20 -42.63 54.04 38.88 17.62 64.97 0.00 --- PEAK 1 13410.00 45.85 83.20 -42.35 5432 38.88 17.62 64.97 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mLeveI(dBqu) i Level (dBuVim)
134 1134
915 5
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
P — 1 T \ \ \ [ — T T ] \ \
] T L] e | 1) ] e
488 | ”m u7 § Yy | [ "
Peak vy m——————— e "
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
110300 47.47 8320 -40.73 675 3731 1540 66.99 .00 -~ Pegk 1 13970.00 45,90 88.20 -42.19 3450 3856 1774 G489 000 - - PEMC
2 13570.00 46.88 88.28 -42.12 S4.67 38.56 17.74 6439 .00 --- PEAK 1 1471209 49.50 88.20 -38.48 56,3 39.41 18.50 6441 088 - --- Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] , Level (dBuVim)
134 113§
w15 13
o — | al R
" i Wi e \ U || L wisEpan)
6‘"_ —_— i 65, — | — I ] [ ]
1 WRENG) I | | u L] kg
9 1 W TR
Peak s —— o
Avg 325 31'
1 kl
163
10000 1600, 13200, 14800, 16400, 18000
10000 11600, 13200, 14800, 16400, 18000 Frequency (NHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 10360.00 46.57 83.20 -41.33 6L.A2 37.%6 1545 6606 0.0 - --- Peak
1 13330.00 45.89 74.00 -18.11 54.46 33.90 17.57 65.04 0.0 ---  --- PEMK 1 13330.08 45.49 74.80 -28.51 54.86 38.98 17.57 65.84 Q.8 - --- PEAK
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Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
(7 — — T I ] (11| — — T I ]
| NN | g | NI | vk
138 1 | il 1 ¢
Peak I T R T ot ety
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 13799.00 46.63 88.20 -41.57 .16 38.50 17.89 6492 0.00 -~  --- PEAK 1 13790.00 45.55 88.20 -42.65 5408 38.50 17.89 o492 @.00 ---  --- PEAK
2 1533501 5078 88.20 -37.42 S6.40 39.60 18.91 6413 0.8 - --- Pesk 1 153644 43.65 8820 -39.55 S4.27 39.60 18.91 B413 0.8 - --- Peak
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93
Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT20_CH229_Full_7095MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
! W
48 Y e W 48
ML O
Peak W
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 720164 50.01 88.20 -38.19 39.34 HB.70 1271 3.4 0.6 M B PEAK 1 7095.00 168,94 ---ene weeeen 95.63 35.66 1256 3.1 a0 3 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
AVg 1 L_,_,.—.aa-—.—/“ﬂ'—""
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7239.80 38.87 68.20 -19.33 28.17 %0 1271 3771 o6 M B AVERAGE 1709500 97.59 --eeme weeeen 7.8 35.66 1256 3.1 a0 3 1 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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93
Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT20_CH229_Full_7095MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
1
s 8 e
Peak WNW
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 728172 49.68 88.20 -38.50 39.83 35.70 1271 3776 0.0 308 146 PEAK 1 7095.00 100,07 ----ns -o--e- B9.76 35.66 125 37.91 .00 0@ 146 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
1
Av M,..—..L——.—-"‘—-—"_"“
g 125 32‘5W
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 74331 38.06 68.20 -30.14 27.35 35.70 1271 3778 0.00 300 146 AVERAGE 1 709500 89.74 -eeme weeeen 79.43 35.66 125 37.91 0.00 300 146 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
wl | — . — w | N ——
\ U | ]| WP \ U | L] widepag
(7 — — I [ 1 (11| — — I [ 1
| BN | | NI | vk
I 1 e — : - 1 ‘
Peak AP A Ay g PN
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 14199.00 46.85 83.20 -41.35 S4.60 38.89 18.17 o468l 0.00 -~ --- PEAK 1 14190.00 45.9 88.20 -42.24 5371 38.89 18.17 46l 0.00 -~  --- PEAC
2 154044 49.95 8820 -38.25 55.57 39.60 18.91 6413 0.8 - --- Peak 115382 47.95 8820 -40.25 5357 39.60 18.91 B4I3 0.8 - --- Peak
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94
Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT20_CH233_Full_7115MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
: o L€4el ({BuVim) 0 . Level dBuVim)
1138 1138
1
175 T i75
Wifi 6E(Peak) WiFi GE(Peak)
B3 ik |
654 650
4 44 s
Peak WW
125 5
183 163
7535 . 7149, . 3, 1245 1000 2800, 4600, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
T mmmi 6w & B B @ a & MidihEih @ B0 B @ B & a b
17150 8.0 B0 LB 66 B0 6 B 0M 17 19 PR 1500 SBl3 oo e B B 1260 78 00 17 19 PEKK
: o L€4el ({BuVim) : o Level[dBuVim)
1138 1138
915 975
1
i3 ﬂ B3
WIFLGE(AVG) WIFL-GE(AVG)
654 650 | |
488 488
163 163
[/ )
7085 mi. 7140, 18, ms 145 1000 2800, 4600, 6400, 4200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos et eed ant Cale Presmp A Mus Thos
freg Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Fargin Level Factor  Loss Factor Factor Rerark
T wmaihBin & @ Bh & B & o &g MEdh i & BN B B B & a b
LOTISG 6580 620 L3 5535 B0 O1L6 VA5 00 197 193 AVERAGE 1 TS0 8,53 oo oo 608 100 1260 7.8 0.0 197 193 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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94
Mode Band Edge
U-NII-5_6.525-6.875_802.11be EHT20_CH233_Full_7115MHz
ANT TXBF 1S4T
Pol. Vertical Fundamental
: o L€4el ({BuVim) i . Level (dBuVim)
1138 11348
915 T o745
" Wi Pesk) ! Wi BE Pk
03 W n3 | |
650 650
) 18 st i
Peak W
325 325
163 163
115 - - - - 05 10 . 0 0. ) 1000
Frequency ) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Limit ) ead dnt Cable Preamp Ao HPos Thos
freg Level Line Margin Level Factor Loss Factor Factor Remark freq Level - Line Hargin Leel Factor Lo Factor factor Rerrk
_— Mo dhon B b bW dbm B @ B o deg
MH~
Mo bW din & G g & & & a dg R I p— WE OBR LG LE LB L 10PN
1 71560 7197 88201623 6150 B0 1L6D A5 00 17 122 PEK
e i) ECT L)
138 1138
915 915
N #3 1
P’“\ WHLSE(0v WFLSE(AVG]
50 650 | |
488 488
M
AVg 25 32‘5M
163 163
[ v
115 - - - - 05 1000 0. 0. B, . 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Lirlnit ‘ Rad dnt Cale Presm Ao Mos Thos
frag Level Line Bargin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T ddndds B gl B 6 @6 B a & Mz dBu/mdBul/m  oB dBV dBm B B B o deg
OB 6.5 6510 S.65 5208 B0 16 T 08 17 12 AR L7500 008 oo oo B8 B0 106 7.8 00 17 10 W

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
1 1
m ol
Peak [PRTIPREEEE i Mwmﬂﬂ
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.08 47.70 83.20 -40.50 55.36 38.93 18.19 647 @.00 --- --- PEAK 1 14230.00 46.63 83.20 -41.57 54.29 38.93 18.19 o478 @.00 ---  --- PEAC
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Pol. Horizontal Vertical
1,mLt!\mI(d&J‘ﬂrn) . Level (dBuVim)
1138 138
975 074
w ] (o A A — |
\ | U | L] G i Wik
) — 1 T ] | ] Y — — ‘
| | U “ L WF‘-ﬁEl@ wmﬂ@
uy ! 2 | o
Peak P RN gy it A s
325
Avg 3!
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 45.07 83.20 -40.13 62.34 3731 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
2 13850.00 45.84 B88.20 -42.36 S4.28 3855 17.94 6493 0.00 --- PEAK 1 13850.00 45.67 83.20 -42.53 S4.11 38.55 17.94 649 @.08 -~  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Pol. Horizontal Vertical
mLﬂel(d&Mm] . Level (dBuVim)
14 104
975 074
w ] (o A A — |
\ | U | L] G i Wik
) — 1 T ] | ] Y — — ‘
| | | U “ L WF‘-ﬁEl@ wmﬂ@
LI p— B
Peak MW aibeie iy § " ! w
325
Avg 3!
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg -
1 10312.44 45.62 88.20 -39.50 62.89 37.31 15.41 66.99 .00 - Peak Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 14910.08 45.78 88.28 -42.42 5396 3871 18.5 6494 .00 --- PEAK 1 14610.00 45.00 83.20 -43.20 5318 38.71 18.05 6494 0.0 --- .- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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97
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full_7085MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
1 W
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7126.68 55.95 88.20 -30.25 45.48 35.70 12.62 37.85 0.0 206 360 PEAK 1 78685.00 107,45 =--ene weeeen 9718 35.64 1255 3792 0.0 206 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
05 ik 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 1 48
g 125 125 M
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 43.87 68.20 -14.33 33.40 35.70 12.62 37.85 0.0 206 360 AVERAGE 1 7685.00 96,83 ---eee -eeeen B6.56 35.64 1255 37.92 0.0 206 360 AVERAGE
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97

Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full_7085MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
\ Wi GE(Peak) Wi GE(Peak
91.3w 813 |
5.0 5.
| MWW
48 48
Peak W‘MN
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Quer Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7229.5 50.19 85.20 -38.01 39.50 35.70 1271 37.72 0.0 108 104 PEAK 1 7885.00 loe.10 88.20 1199 89.72 35.69 12.58 37.89 0.00 108 164 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
f
g 125 125 M
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71572 38.99 68.20 -19.21 28.52 35.70 12.62 37.85 0.0 108 184 AVERAGE 1 7685.00 88.10 ---ens -oeee- 770 35.69 1258 3789 0.00 106 104 AVERAGE
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 83 1 ol 1
ea Wi [P, PR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14170.00 46.43 83.20 -41.77 54.23 38.87 18.15 o462 @.08 -~ .- PEAK 1 4170.00 4615 83.20 -41.95 5405 38.87 18.15 o462 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
1‘.I'elellli&J‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
w ] 1 o O wl 1 O
\ | L [ ]|  wicEpeak) \ Il [T mﬁma%n
[ — o T | I | [ — o T ] I |
1 ‘ ‘ U U LJ WF\-ﬁElA@ ‘ , \ u : u LJ WH.aE(@
m ol
N "™ o | IR i " Lkl
Peak -
15 !
Av
9 163 163
10000 11600, 13200, 14800, 16400. 18000 10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B @B o i Mg &6 BN Bn & B B o i
1 10312.44 49.80 83.20 -39.20 €327 37.31 15.41 66.99 0.08 281 52 Peak 1 11832.00 49.49 74.80 -4.51 6072 3853 16.57 66.13 0.00 3 283 Peak
11931244 4o.o0 68,20 -28.20 54.27 37.31 15.41 66.99 0.8 281 52 Average 11183208 4445 54.80 -9.55 55.68 38.53 1657 66.33 0.8 300 283 Average
3 13899.00 45.30 88.20 -42.88 5370 38.59 17.9 6493 0.0 - --- PEAC 3 13890.00 46.55 88.20 -41.35 5.3 38.59 17.9 6493 0.0 - --- PEAC
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99
Mode Band Edge
U-NII-5_6.425-6.525_802.11be EHT80_CH215_7025MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 5.
1 W
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712631 56.89 88.20 -31.31 46.42 35,70 12.62 37.85 0.0 297 B PEAK 1 7625.00 110,54 ---ene weeeen 100,50 35.60 12.45 3861 0.0 297 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 ! 48
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.00 45.93 68.20 -10.27 35.46 5.0 12.62 37.85 0.0 297 B AVERAGE 1760500 99.94 -eeme woeeen B9.91 35.60 12.44 3861 a0 297 1 AVERAGE
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99

Mode Band Edge

U-NII-5_6.425-6.525_802.11be EHT80_CH215_7025MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1138 1134

i
95 a5
M Wi GE(Peak) Wi GE(Peak
813 L‘f 813 |
5.0 5.
1 MWM
s bttt st Y
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g

1 718131 53.34 88.20 -34.06 42.73 35.70 12.69 37.78 0.0 108 294 PEAK 1 7625.00 104,49 --eeme weeeen 94,46 35.60 12.44 3801 0.00 lea 294 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

1138 1134

95 a5 1

. K
WILSE(AVG) WRLSEAVG)

50 A |

48 i 48
V"]
Av
) 325 35
163 163
U
1025 TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71930 4177 68.20 -16.43 3113 35,790 1271 3777 060 109 294 AVERAGE 1 7625.00 93,97 =-eeme weeeen B3.94 35.60 12.44 3501 .00 100 294 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
88 1 3 1
Peak RE———— A g A AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14850.08 47.17 83.20 -41.03 55.26 38.75 18.07 6491 @.00 -~  --- PEAK 1 14850.00 45.79 83.20 -42.41 53.88 38.75 18.07 6491 @.00 -~ --- PEAK
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Mode Band Edge
U-NII-5_6.425-6.525_802.11be EHT160_CH207_6985MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1136 !
95 - a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
Bl ! Bl
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713197 6376 88.20 -M4.4 537 B0 12.63 3784 0.8 375 2 PEAK 1 6985.00 11162 =--env =eeeen 18165 35.60 1237 38.60 0.8 375 1 PEA
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71576 52.57 68.20 -15.63 42.18 3%5.70 12.62 37.85 0.0 375 2 AVERAGE 1 6985.00 98,89 ---eee weeeen 58,93 35.60 1236 3B.00 0.0 375 1 AVERAGE
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